PARTS CATALOG Cat. No. 9624 A\ December, 1993

L X scries

MACHINE MODELS: LX3200:5200seres

2 PEBASUS.



N=YhsoyDRAE

INTRODUCTION

B/ 5—y A% asid 19934 12 H it LX3200-5200
VY =ZD Y EROEHETHRE LTV ET,

W 2-59 BN ISR BRI R L 2 ARG,
FAVS—=2 ) Z MZIE - TWET,
Fi BRNBKIH SN TV EETR, =V YR PO
REF. NO.(BH#H5 ) &/n L TLET,

W — 2=V BHRERIX] « 7 — DX —Y K (60~86 1)
INSDEHIE BHEOROAEHEINTHAHHT,
RRSRBAIE 60~77 IS 7 — U8 — Y K13 78~86 FHIZ—1E
LTitfiLTugEd,

W ELBC MBS 1 7 v 7 A% L B HS 5
T,z DR, BRI ENBE s & E T,

WSRO oo & &I, BFEmE SRR LT

TEW,

BEH,ZO/=YAh7 o/ OFMPFHTERICELD, PER
CEHEINZZENHDETDT, HOMLDHITTELKEX
W,

1B#EFE (Models inserted)

LX3200 Series

M This parts catalog covers the 1.X3200°5200 series machine

manufactured December, 1993.

B On pages 2~59, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second page
containing the data of the individual parts.

The number given to each illustrations is the REF. NO. on the

parts list.

M Gauge parts construction charts / gauge parts list.
Gauge parts are used in some machine types and sewing gauges
only. Pages 60~77 contain the gauge parts construction charts
in order to know the illustrations and the combinations of the
parts, and pages 78~86 contain the gauge parts lists to obtain

the data at a glance.

BB A part number index is attached to the back of this catalog for

convenience.

B When placing orders for parts from this catalog, use ONLY
THE PART NUMBER.

M This parts catalog is applicable to your machine and is subject

to change without notification.

LX5200 Series

(15)
LX3216-01/222

LX5204-01/223

(15)
LX3216-02/223

LX5214-01/233

(15)
LX3216-02A/223

LX5204-02/233

(15)
LX3216-03/233

LX5214-03/333

(15)
LX3216-03/333

LX5214-03C3/333

(15)
LX3216-04/435

LX5214-M03/333

(15)
LX3216-42/233

LX5214-M03C3/333

LX5205-12/223

LX5203-22/233

LX5204-32R2/223L

LX5214-43/333

LX5214-53/333

LX5214-53C3/333

LX5214-M53/333

LX5214-M53C3/333

LX5214-54/443

LX5204 -82/233




B

TABLE OF CONTENTS

H Page
Ay REEHE oo 2-3 MACHINE BED FRAME ++c+teeteeusenserseeeeriemmiin.. 2-3
F7 7R B (1)~ (2) orereeeereseeressss s 4-7 COVER(1)~(2) r#svrsenrssenssssssessenssnssmninsinnsneess 4-7
5500 T M (1)~(2)rrreereeeerrersrennesnssssesnes 8-9 CRANKSHAFT DRIVE MECHANISM --+-+seensensenmnnunnnnns 8-9
SREIFHREREG oo 10- 11 THREAD TENTION MECHANISM «-++eeeeereeeremmnnn 10- 11
SAGB, SARRD (1)~(2) weereereeresssrmsssmssnssissis s 12- 15 THREAD GUIDE & THREAD TAKEUP(1)~(2) ++-+++++ 12- 15
GHR D HEEG (1)~(2)-rvrerereesessrssersesmsmsrsssnisnnes 16- 19 NEEDLE DRIVE MECHANISM +cvveeverserereerimemimmnnn 16- 19
L SR e 20- 21 UPPER LOOPER DRIVE MECHANISM «+:crvevernnienens 20- 21
TRIL s S B e 22-23 LOWER LOOPER DRIVE MECHANISM «:cceevrenneennns 22-23
RIS BERE (1)~ (@) e 24- 27 CHAINSTITH LOOPER DRIVE MECHANISM «:+--eee- 24- 27
T DR (1)~(2) revenennesssessnessmssnmemsinis 28- 31 FEED MECHANISM(1)~(2) #reererereeseesonssusesuesecennans 28- 31
A R e 32- 33 KNIFE DRIVE MECHANISM «eveveereerereeeriemiimmiine, 32- 33
HE 2 BEE o 34— 35 PRESSER FOOT MECHANISM «cs-evvesreerseeerererinmiinnes 34- 35
OTRHERE (1)~(2) werveremerresnsensmsnsssssses et 36- 39 LUBRICATION MECHANISM(1)~(2) «#++svresaseetnnrence 36- 39
FANT A weerereeneeennn i 40~ 41 EREABLSTAND -+ [T Rt . SRSt 40~ 41
SRR TR IBGD +veevveeeeeremmemesnes s 42- 43 PARTS FOR SEMI- SUBMERGED INSTALLATION --- 42- 43
DI BRT R TRL cvoovevrreermmememesnssse s 44- 45 PARTS FOR FULLY - SUBMERGED INSTALLATION- 44- 45
B (1)~(6) +reeveesesenmenmesmenesnmsssssenses i 46- 57 SPECIFIC PARTS(1)~(6) «++wssrearesnsesessasuesuecicniieiss 46- 57
MASEAR Lot 58~ 59 FABRIC EDGE GUIDE:+++++e-eterserrersssseereermimmiin. 58- 59
B ) TABURERRI o vvveeerneerssnnnessnnnnesnnnneninne 60~ 77 GAUGE PARTS CONSTRUCTION CHART ++-+eseeeeeees 60— 77
B e R N e 78~ 86 GAUGE PARTS LIST +rreereeeeeeeereerersetsainnnnnnnininiiin 78- 86
BREITEL (1) 55y 4 R wrereneenenieis et 88 PART NUMBER INDEX +++++seseeseerurensnemnsmmmmmnnmeeiieeennnin ]88






Ny RS

* =[5B BR5EAH] (Not for sale basically )

REF.
NO.

*
*

[S2BF- LI S

SO -JdD

PART NO.
HeSES

270061-98
270061A9S
208173
240299
201002

240313
4543

240325

270008-91
4511

270047

i

NEB22 ®
NN
- T
B s

NN
=
\y,
X,
\

A=

&
\N#E V
=

NS

X

o

LSRN,

[ B =N
AV N
N\
=T
D~
X BE
DS —

\/

MACHINE BED FRAME

NAME

MACHINE BED COMPLETE
MACHINE BED COMPLETE
PLUG
PIN
PIN

ROD

SCREW

PIPE

BRACKET ASSEMBLY
SCREW

BED PIN

QT.

ok ek ek ok ek

OO bk pasd ok



&
TN

LX5200 Series

LX3200 Series




HIN—HEE (1) COVER (1)

%k =[FI li5EA0] ( Not for sale basically )
REF. PART NO.

NO. B & E T % & NAME QT.
1 270062-SD E # N — TOP COVER 1
2 7022 xRV /M4 Xx14 SCREW 4
3 270063 #H Ay b GASKET 1
4 179107-05 # 1 IV & OIL SIGHT WINDOW 1
5 240110 B PLUG 1
6 270010-UD Mm@ A N — SIDE COVER 1
7 7044 m*vy/M4x10 SCREW 4
8 270024-9U X)) b AN — (#) BELT COVER ASSEMBLY 1

* 9 270077-UB N v + AN — BELT COVER 1

10 240305 By & d A& CUSHION RUBBER 1
11 T176 YxTY /M6 X114 SCREW 3
12 270011-UD @ AN = (£ ) FRONT COVER (RIGHT) 1
13 270014 (A HINGE 1
14 7021 TxT /M4 x12 SCREW 3
15 240043 FiT ¥ PIN 1
16 4543 Ex*Y /M4 X4 SCREW 2
17 240301 B AR SPRING 1
18 270018 5 v F LATCH 1
19 7009 Y¥xY /M3 x5 SCREW 1
20 4574 kE2x2Y /M3 XxX12 SCREW 1
21 4535 IE3x2Y /M3 X 4 SCREW 1
22 270017 5 v F LATCH 1
23 7017 T/ M4 X5 SCREW 1
24 210044 AN S FLAT SPRING 1
25 7017 EFxTY /M4 X5 SCREW 1
26 270012 B AN — (£) FRONT COVER (LEFT) 1
27 270013 B AN — (&) FRONT COVER (LEFT) 1
28 7018 Y2V /M4 X6 SCREW 2
29 270028A v AN COVER 1
30 7019 EXTY /M4 x8 SCREW 2
31 7020 ¥2Y /M4 x10 SCREWM 1
32 7021 T2V /M4 X112 SCREW 1
33 275526-SB A X — ¥ — SPACER 1
34 7019 ¥x2Y /M4 x8 SCREW 1



LX5200 Series

L= LX5200 Series
@ 18t (1-needle)

2 X8t (2-needle)

[ (Wide)

M (Narrow)

LX3200 Series

LX5214-43 %% < ‘\
LX3215¢3216-42 %% { ™«

Except 1L.X5214-43
Except LX3215°3216-42

@

LX5204-82 % &
Except LX5204-82

LX5200 Series

[ (Wide) @
M (Narrow)

LX3200 Series @




HIN—1%45 (2)

% =R Bi5EAA] (Not for sale basically )

REF.
NO.

*55

PART NO.
wWaES

270035
270037
270042

4543
210307

240303
4543
240305
270030-UB
270031-UB

7025
201252
7018
240343
240305

270048
7008
270049
7180
270015

7077
270043
7172
270044
270045

270019
7019
270032
270033
7062

202875
270034

7066
210307
270022

7084
270023
270046

7018
270026

7020

7023

4821
270082
270082A

7018
270064
270065
210679
250233

210679
230047A
210679
270066
202526

CEBEHE SudHd BN

WH BT B EHH N

H BBERFY FEENYY ®
FEFNY FHNEOO

FHH
HEED v v

R U N VB

3

SN NS N

GEEEF TSN |

FFREEYE RYIYHS NECE kHIREY
\ |

WNN BNCNE BEIID N AR Gy

~ ~
-

BRERE

LG BUUNxN 3
SN
=

S~ N~
|
o~ —

-

~RE N
= NN

I NN S Y
AN AN

L
.

=\

= ANG < A\

NS TN ENY
2 <<

N S CEERN NN\ > ONEB N\
B2 =N =X 2 = 2 =

V\"T‘

< N\
-2 =2
AN

2T\

= b EF e

=

>\
X &

T T

F= k=

2 X X

—_—

[S2 BN V]

S 5t
=

4.

NAME

CLOTH PLATE (WIDE)
CLOTH PLATE (NARROW)
BUSHING

SCREW

WASHER

COLLAR

SCREW

CUSHION RUBBER
SIDE COVER
SIDE COVER

SCREW

SPRING WASHER
SCREW

WASHER

CUSHION RUBBER

LATCH
SCREW
LATCH
SCREW
PLATE

SCREW
LEVER
SCREW
SPRING
BRACKET

FABRIC GUARD
SCREW

EYE GUARD
EYE GUARD
SCREW

WASHER
BRACKET
SCREW
WASHER

BED COVER PLATE ASSEMBLY

SCREW

GASKET

COVER/FEED ECCENTRIC
SCREW
COVER PLATE
SCREW

SCREW

NUT

COVER

COVER

SCREW

NAME PLATE
NAME PLATE
PIN

TYPE PLATE

PIN

SERIAL NUMBER PLATE
PIN

NAME PLATE

NAME PLATE

COVER (2)

QT.

—00 = BN — e b b DN b=t s (1 — DD = = b DO b ek B N ) N (S L ey — et ek ph pd ped [ Y

bt DD = DO



2: 2% U4 — KU 7k (Standad lift)
3:7A U 7 b (High lift)
4:#8/7A U 7 k (Extra-high lift)

LX5200 Series

AGVT-FUTrenqyY7 b
Standard lift » High lift

BAAUT7 b

Extra-high fift

1.X3200 Series
ZIVT-FUT R endUT b
Standard lift » High lift

LX3215-3216-04 % & <
Except LX3215-3216-04

LX5200 Series

LX5200 Series

LX3200 Series

(=)




NS0 %7 MNMEE CRANKSHAFT DRIVE MECHANISM

REF. PART NO.

NO. & & B %2 & NAME QT.
1 270513A VAR A/ | CRANKSHAFT 1
2 270502 NS v A7z A b BALANCE WEIGHT 1
3 7011 ¥FxY /M3 x8 SCREW 2
4 270503 Bt € v PIN 1
5 4541 IkExY /M6 X8 SCREW 1
6 270508 3 COVER 1
T 7019 Y2V /M4 X8 SCREW 3
8 240340 owrv7o 0 RING 1
9 270507-91 H® - X7 Y7 (M) BALL BEARING COMPLETE 1

10 4572 Ex*Y /M5 Xx10 SCREW 2
11 4514 IkEx*Y /M5B X5 SCREW 1
12 240335 ik X & RING 1
13 212987 K- RX7Py 7 BALL BEARING 1
14 211526 K- N7y 7 BALL BEARING 1
15 240306 R g & WASHER 1
16 210056 ;I OIL SEAL 1
17 210057 ovv7r 0 RING 1
18 240340 onvv7r 0 RING 1
19 211528 N T T BALL BEARING RETAINER 1
20 7020 Y2V /M4 x10 SCREW 3
21 270505 77 v (#) FAN COMPLETE 1
22 270504AUD 7 — Y — MACHINE PULLEY 1
23 4541 ExY /M6 X8 SCREW 2
24 4523 XY/ M6 X35 SCREW 1
25 204293 AR SPRING WASHER 1
26 270510 B e PIN 1
27 270509 % COVER 1
28 7044 mz<vy /M4 x10 SCREW 2
29 7020 ETxY/ M4x10 SCREW 1
30 270513B 25 V7 M CRANKSHAFT 1



B 1 K&t (1-needle)

LX5203
LX5204
LX5205

B 2 &£t (2-needle)

LX3215
LX3216
LX5214

LX3215°3216-04
LX5214-54/443 % B <
(9 )Except
LX3215+3216-04
LX5214-54/443



R TFHRE

REF.
NO.

T WO DD =

QSW-JdM

12
13

PART NO.
I

210529-9U
208447-UA
208448
208450-UA
210319

208449
5282A
201037
210530-9U
201086

275059
7170
4009-HC

HEN HIHEY BRJIBEX R

HEBNE

NN FFERAMH

L -
NN~

B

SHT
N ~NN\ T
—~F~0

A

AVAMA
NN
@RS
o1
X X
<

- &

~—

B o

THREAD TENSION MECHANISM

NAME

THREAD TENSION COMPLETE
POST NUT

SPRING BUSHING

Cup

TENSION DISC

FELT

SCREW STUD

SPRING (HEAVY)

THREAD TENSION COMPLETE
SPRING (MEDIUM)

THREAD GUIDE
SCREW
SCREW

QT.

Pt et e pd ek DD = b b b

— DD b



LX3200 Series

........................

: W 1%8t (1-needle) a
i 1X5203-5204-5206 | LX5200 Series
i W2%5f (2-needle) ¢

1 &£t (1-needle) @
248t (2-needle)

@ ~ @ 1 A&t (1-needie)

25) 2 &£t (2-needle)




Sl RED()

REF.
NO.

PART NO.
HeEs

275021
7082
275024
4543
275026

7017
275022
4543
275027
7062

275029
7017
275028
7017
275011

275012
7163
240326
275013A
275013

4543
275015
7082
275016
275017

7062
275018
275018A

7082

HEEXH YFXHEN ®
N - TN

(IS SICTENE VAN S &
N<=N N €N N\ ¥
2 2R T2 =T

U

AV

N

WA N YN mHRTE Bovmovm N NDEN

EEUI

= =

A T AN
NGE N\

AN

e diF H¥HAES
NG ANE N
2Er=2

WA
N Tk Tk
<
N
=

\
AN
=

THREAD GUIDE & THREAD TAKEUP (1)

NAME

BRACKET
SCREW

THREAD GUIDE
SCREW
BRACKET

SCREW
THREAD GUIDE
SCREW
THREAD TAKEUP
SCREW

THREAD GUIDE
SCREW

THREAD GUIDE
SCREW
BRACKET

THREAD RETAINER
SCREW

SPRING

THREAD EYELET
THREAD EYELET

SCREW

BRACKET

SCREW

THREAD TAKEUP
THREAD TAKEUP

SCREW
THREAD EYELET
THREAD EYELET
SCREW

QT.

Pk ek ik kb ok ko foed o Pd b pemh ok ek DN bt bk ek Pk ek ek DN b

[



Lx3200_
Lxs200 DD/TDD :
2: 24 V4 — KU 7 b (Standad lift) !

3:/\A U 7 b (High lift)
4:#8/\4 U 7 b (Extra-high lift)

BAqYT b
Extra-high lift

REVT-FYThenqyYT b
Standard lift « High lift

_14_.



FE- KBV (2) THREAD GUIDE & THREAD TAKEUP (2)

REF. PART NO.

NO. W& EF % W NAME QT.
1 275004 737 vk BRACKET 1
2 275047 # i THREAD GUIDE (RIGHT) 2
3 7008 Y xTV /M3 X4 SCREW 2
4 202875 & WASHER 2
5 275005 KB THREAD TAKEUP 1
6 7019 Y2V /M4 x8 SCREW 1
T 275006 K E THREAD EYELET 1
8 7008 Y2V /M3 X4 SCREW 1
9 275007 * 8 THREAD EYELET 1
10 275008 * B8 THREAD EYELET 1
11 275058 Y THREAD TAKEUP 1
12 7019 2T /M4 %8 SCREW 1
13 275010 * 8 THREAD EYELET 1



LLX3200 Series

.

LX5200 Series

(m 1 &t (1-needle)

LX5203 @

LX5204 @

LX5205 &
%

ot
&

M 2 & $t (2-needle)

ez

NG=2.5mm




#Hik U #RE01)

% =ERI BSEART] (Not for sale basically )

REF.
NO.

PART NO.
HweEs

271000-92
7023

271001
4538

271002-92

4533
271003
240308

4543
208235

202577
271004-92
7150
271022A91
2710084

202177
271005A91
271006A
271007
4546

201022
179009-05
240310
271009-92
7035

XXXXXX
4554
275030
7119
XXXXXX

XXXXXX
4554

275019A
7120

XXXXXX

XXXXXX
4554

275019B
7120

XXXXXX

XXXXXX
275019C

NI AN
AN NN
NN\ N\~
~=2 =B
o Ee s

N
AN
=

AN £ 3\
&
AN
=

G-~

s

NEFEE

AN
TN O \H
=

HoRBIO BFUBUE EEBCHF BEYEH NFREOD R
NEmENE ¥\ H —~B
G~ SN = ®
s
-

¢
.

N
NONE N\
= =2 =

N Tk v B

¢~
NON\&
= =B

\

N T NS
LU~
N O\ &
=2 =2

LHKE® BUuE® BEXE®

om
kB2
2

XXXXXXWETF—2/3=TT,
78~86 HDHF — U= RTHERL T{HEIW,

x 12 (F)

NEEDLE DRIVE MECHANISM (1)

NAME

CONNECTION
SCREW

PIN

SCREW
CRANK

SCREW
SHAFT
COLLAR
SCREW
WASHER

RING
LEVER
BOLT
SHAFT ASSEMBLY
SHAFT

OIL WICK

BUSHING ASSEMBLY
NEEDLE BAR
BUSHING

SCREW

0 RING
OIL FELT
PLUG
RING
SCREW

NEEDLE HOLDER ASSEMBLY

SCREW
THREAD GUIDE
SCREW
NEEDLE

NEEDLE HOLDER ASSEMBLY

SCREW
THREAD GUIDE
SCREW
NEEDLE

NEEDLE HOLDER ASSEMBLY

SCREW
THREAD GUIDE
SCREW
NEEDLE

NEEDLE HOLDER ASSEMBLY

THREAD GUIDE

X X X X X X is one of the gauge parts.

QT.

ek ek ok b pand DD bb pd D\ =t [ S S G b b ek ek DND Pt pmeh e pmed b Pt DN e b ek kb D\ b

OO b b DD p=t

[,

Please confirm the correct part by the gauge parts lists on pages 78~86



- 1.X8200 Series

LX5204-82 %% <

LX5200 Series
@ Except LX5204-82




#ik | ##43(2)

REF.
NO.

PART NO.
neES

XXXXXX
7170
271010
7019
240305

271011
7019
7019

XXXXXX
7010

XXXXXX
7009
240222
7165
XXXXXX

7019
XXXXXX

7010
271013A

7114

XXXXXX
7170
271010
7019
240305

271011
7019
271012
7019
XXXXXX

7019
XXXXXX
7009
240222
7165

HEHHEASE FHIE®R R
3

>N—~N\

=EZX

B~

NN KN T NG EINTNT NN MITINE NMENNTD END N
U~GUR LUE

N \EH\\~
E-EEW
R N

—~N N~

=

LT~
NN\
ETE-X

SN ~\
=F =

~
-

~NE U LT
=TI\ >

L —~
2=

WEHRH THNHES FHEER HIH2H 2WEHR
AN

N O BEUX

2w s

ey
NN~

.
N

XXXXXXB3Y —I—vTY,
78~86 HDT — U — Y RTHERBL T &,

N

NEEDLE DRIVE MECHANISM (2)

NAME

NEEDLE PLATE
SCREW

BRACKET (FRONT)
SCREW

CUSHION RUBBER

BRACKET (REAR)

SCREW

SCREW

NEEDLE GUARD (FRONT)
SCREW

NEEDLE GUARD (REAR)
SCREW

SPRING WSASHER

SCREW

NEEDLE GUARD (FRONT)

SCREW

NEEDLE GUARD (REAR)
SCREW

BRACKET

SCREW

NEEDLE PLATE
SCREW

BRACKET (FRONT)
SCREW

CUSHION RUBBER

BRACKET (REAR)

SCREW

STOPPER

SCREW

NEEDLE GUARD (FRONT)

SCREW

NEEDLE GUARD (REAR)
SCREW

SPRING WSASHER
SCREW

X X X X X X is one of the gauge parts.

QT.

Lt ol o G DO DO = DD = DO = DN b= bt e ek ek b B = = DD = B DD = DD =

Pk b ok b

Please confirm the correct part by the gauge parts lists on pages 78~86



F ittt hl
1 Lx3200_ :
L 520000 DD/TDD :
: 2.2 V% — KU 7 b (Standad lift)
3:/74 1 7 b (High lift) :
4:#8/7\4 U 7 b (Extra-high lift)
LX5200 Series

2X$t (2-needle)

@ Q‘#”

igh lift
LX3215-3216-04 %I < N
Except LX3215:3216-04 @ ZGUE-KYT b

LX3200 Series Standard lift
LX5200 Series

2908 =FYy7t AGUE-FYTt
Standard lift Standard lift

NAYT b NAYTHBALYT b
High lift High lift » Extra-high lift

BA1Y T @
Extra-high lift |




EIL—IN—$548 UPPER LOOPER DRIVE MECHANISM

* =[FH Bx7E41] (Not for sale basically )
REF. PART NO.

NO. BB 5 % M NAME QT.
1 271500-92 o v F CONNECTION 1
2 7023 X2/ M4 xX16 SCREW 2
3 7022 TxY/M4X%x1 4 SCREW 2
4 271501 BLUIEX GUIDE 1
5 7041 mhxY /M3 X6 SCREW 2
6 271502-92 27 5 » 7 CRANK 1
7 271503-92 72 5 » 7 CRANK 1
8 4533 T2,/ M6 X%x1 2 SCREW 1
9 271504 L] SHAFT 1
10 240338 K & WASHER 1
11 7174 AAFXY M5B X1O0 SCREW 1
12 303067 N S SPRING WASHER 1
13 275540 7B PLUG 1
14 275541 7 42— FILTER 1
15 210122 AN - Y - SPACER 1
16 240312 rE & WASHER 1
17 240102 R & WASHER 1
18 2105864 b I G A |V OIL SEAL 1
19 271517-91 Ew —NN-—-& (v F) UPPER LOOPER HOLDER ASSEMBLY 1
*20 271505-92 U )\ — LEVER 1
21 7150 AANNLE /M6 X1 2 BOLT 1
22 179136-01 F 4T ¥ > (4) PIN ASSEMBLY 1
*23 179137-05 Ffr € PIN 1
24 202176 ¥ i OIL WICK 2
25 4545 kEx2Y /M3 X 4 SCREW 1
*26 271506-91 En — 2N —-%& (&) UPPER LOOPER HOLDER ASSEMBLY 1
*27 271507 EWw-n-=% UPPER LOOPER HOLDER 1
*28 179129-05 ENW - N-—"BEWAW GUIDE/UPPER LOOPER HOLDER 1
29 179130-05 7 = ) F OIL FELT 1
30 7054 2T /M3 5 X 6. 7 SCREW 1
31 XXXXXX EW - N = UPPER LOOPER 1
32 271510 ENV-nN-+% BASE/UPPER LOOPER HOLDER 1
33 271510A Ew-nNn-=+4 BASE/UPPER LOOPER HOLDER 1
34 2715108 En-nN-14& BASE/UPPER LOOPER HOLDER 1
35 4510 T,/ M6 X16 SCREW 2
36 271511 AN COVER 1
37 7039 mxy / M2. 5 X6 SCREW 1
38 7033 Y2V /M2, 5 X8 SCREW 1
39 8421 T4 N2 -7 OIL MARK 1
XXXXXXRBF—=UR—=UTY, X X X X X X is one of the gauge parts.

78~86 DY — U/ — Y X THERE L TL S0 9] Please confirm the correct part by the gauge parts lists on pages 78~86






TIL—/ — 448 LOWER LOOPER DRIVE MECHANISM

REF. PART NO.

NO. & B 5 % B NAME QT.
1 271500-92 O v F CONNECTION 1
2 7023 ¥xTY/ M4x16 SCREW 2
3 7022 ETxY /M4 x14 SCREW 2
4 271501 % L Ik X GUIDE 1
5 7041 m=x<y /M3 %X 6 SCREW 2
6 272000-92 25 07 CRANK 1
7 4533 ETx T/ M6 X1 2 SCREW 1
8 240311 M & WASHER 1
9 271504 il SHAFT 1

10 240338 M & WASHER 1
11 7174 AAXY /M5B X120 SCREW 1
12 303067 N R B & SPRING WASHER 1
13 210586A 4Ny - OIL SEAL 1
14 272002-92 T —/1N—& (M) LOWER LOOPER HOLDER ASSEMBLY 1
15 7055 AAXY /M5B X113 SCREW 1
16 XXXXXX N 2l A LOWER LOOPER 1
17 7168 kE*2Y / M3. 5 xXx 6. 5 SCREW 1
18 273511-92 25 7 CRANK 1
19 4533 T2/ M6 X1 2 SCREW 1
20 4514 ktxY /M5B XG5 SCREW 1
XXXXXXW37r -2 —vT9, X X X X X X is one of the gauge parts.

T8~B6 HDY — V=Y RTHBLTL AW, —-93—  Please confirm the correct part by the gauge parts lists on pages 78~86.



LX3200 Series

— 24 —



—BIRIL /N0 CHAINSTITCH LOOPER DRIVE MECHANISM (1)

REF. PART NO.

NO. MR B F % ®» NAME QT.
1,273500 v F CONNECTION 1
2 205015 - FnNxwy U NEEDLE BEARING 1
3 273501 295 07 CRANK 1
4 179160-05 T v ¥ a BUSHING 1
5 7056 AR/ M5B X113 SCREW 1
6 240039 B & WASHER 1
7 273502 A4 % - SLIDER 1
8 4531 T2/ M5B X1 2 SCREW 1
9 240062 & £ WASHER 1

10 303067 N X EE SPRING WASHER 1
11 273504 ] SHAFT 1
12 273505-92 &K IV ¥ — HOLDER 1
13 4533 FERXT /M6 X1 2 SCREW 1
14 273509-92 272 5 » 7V CRANK 1
15 4533 ETxTY /M6 X1 2 SCREW 1
16 272517 I I LINK 1
17 179160-05 T v ¥ =2 BUSHING 1
18 7056 AAXY/ MBX13 SCREW 1
19 240039 & WASHER 1
20 273507A L] SHAFT 1
21 204052A . O | Rl 17 OIL SEAL 1
22 273512-92 N — 1N — %A LOOPER HOLDER 1
23 7055 AARXRY / MHBHX13 SCREW 1
24 240337 AN -9 — SPACER 1
25 XXXXXX BRIV - N - DOUBLE CHAINSTITCH LOOPER 1
26 7168 ik x¥  M3. 5 X 6. 5SCREW 1
XXXXXX7—9/3=UTd, X X X X X X is one of the gauge parts.

78~86 HDHF — U8 — Y K THER L TL &V, 95— Please confirm the correct part by the gauge parts lists on pages 78~86.



LX3200 Series




ZEIRIL—/N—1E(2) CHAINSTITCH LOOPER DRIVE MECHANISM (2)

REF. PART NO.

NO. W& % & Z NAME QT.
1 275031 # 8 THREAD GUIDE 1
2 7019 ¥ xTY /M4 x38 SCREW 1
3 275032 I AVANE G THREAD GUIDE 1
4 206115 B HOLDER 2
5 275033 7 5% v b BRACKET 1
6 7066 B xv /M4 SCREW 1
7 210307 AR R WASHER 2
8 7167 B+ xY /M3 SCREW 1
9 137108 W m TENSION DISC 2

10 211388 JE % /N X SPRING 1
11 275034 V%= KNOB 1
12 275035 H 32 THREAD GUIDE 1
13 7017 TR/ M4 X5 SCREW 1
14 275036 H B THREAD GUIDE 1
15 7008 E¥XxTV /M3 X4 SCREW 1
16 275039 * THREAD GUIDE 1
17 7008 F2xTY /M3 X 4 SCREW 1
18 179498-92 N — )N —-%K&RYy (#4) LOOPER THREAD TAKEUP ASSEMBLY 1
19 4554 2T /M3 X3 SCREW 2
20 275037 AN S SPRING 1
21 275038 * & THREAD GUIDE 1



_28 —



=) FEED MECHANISM (1)

REF. PART NO.

NO. W & & 5 & ™ NAME QT.
1 272500 v F CONNECTION 1
2 271001 ¥ PIN 1
3 4538 kExY /M4 xX6 SCREW 1
4 240012 =—Fnuxryrs NEEDLE BEARING 1
5 272501 = F v ECCENTRIC 1
6 210129 EN BV F LY GUIDE/FEED ECCENTRIC 1
7 210130 LR ANE S FLAT SPRING 1
8 4535 IkExvY /M3 X 4 SCREW 1
9 4535 ikExY /M3 X4 SCREW 1

10 272506-91 WM S REGULATOR 1
11 4514 ik *Y /M5 X5 SCREW 2
12 272504-91 = * & (M) ECCENTRIC ASSEMBLY 1
13 272503 2T YN x SPRING 1
14 7038 XTI /M2 SCREW 1
15 272502 5F =zv b RATCHET 1
16 272509 VAV N I B PUSH BUTTON 1
17 240315 A Ay b GASKET 1
18 240314 & & WASHER 1
19 240317 JE ## V% SPRING 1
20 200555 1k X W RING 1
21 272529 7 LINK 1
22 7058 BitxTY /M5 SCREW 1
23 202522 1k X &) RING 1
24 272530A92 UV N\ — LEVER 1
25 4533 FxTY /M6 X1 2 SCREW 1
26 272532 AN LEVER 1
27 7161 BT xTY /M5 SCREW 1
28 272533A L] SHAFT 1
29 204185 ov 7 0 RING 1
30 272534 > I RVARE S SPRING 1
31 272531 AR REGULATOR PLATE 1
32 7021 XY/ M4 x12 SCREW 2
33 240321 AN =Y — SPACER 2
34 179202-25 + v b NUT 1
35 7059 Btz /4. 5 SCREW 1
36 211301 m v = SPRING WASHER 1
37 252658 A kN = STOPPER 2
38 7018 T2V /M4 X6 SCREW 2
39 303448 B & WASHER 2

29—



~30



x| 148 (2)

*k =[FA BRFEAH] (Not for sale basically )

REF. PART NO.
NO. BB BB

272516
205061
208173
240311
272510-91

(S0 - JLN S
®
VB %
® 3*

¥*

6 272511
T 4534
8 272512
9
0

* »

272513
7010

11 272518
12 272514-92
13 4533
14 272515
15 4805

FRENE HOIVWHSY YEREE

~
s

16 240062
17 272525
18 7238
19 240318
20 240319

XNNTH BUNIE U N
\l

¢ |IUR
[
-

N,

21 201022
22 272526
23 240303
24 4543
25 272517

CEY®O FXFRE

AR AN N
AN G

26 179160-05
27 7056
28 240039
29 272527
30 XXXXXX

AR AN

31 XXXXXX
32 XXXXXX
33 7010
34 7013
35 272528

SNN\TH B U

36 XXXXXX
37 7013
38 272524
39 272519
40 7110

ol Btk

2x B IR

NGNS
X B

<o

N OMNBRE W O\ <

41 272520
42 7110
43 272523
44 272521
45 272522

= U~

H HEHEHAR HAkDHN MEEBH MHHESY

N HEENT NCEFENE BANEK kDB

2 3 IF=E-

-
X

G

46 4573

XXXXXXB37r—I1—=yTd,
78~B6 HDY — U= RTHRLTLEE L,

ww

+ G\
:ONN
=
(@]

X

AN
=
N
X

AN
=
o

B

X

w

X

1

FEED MECHANISM (2)

NAME QT.

SHAFT
RING
PLUG
WASHER
CRANK

Pt DN\D bt ek b

CRANK
SCREW
CRANK PIN
CRANK PIN
SCREW

B = bt bt b

BLOCK
CRANK
SCREW
PIN
NUT

Ll e

WASHER
PIN
SCREW
GASKET
RING

[ S S —y

0 RING
BLOCK
COLLAR
SCREW
LINK

DD DO bk

BUSHING

SCREW

WASHER

MAIN FEED BAR

MAIN FEED DOG COMPLETE

[ S o gy ee—

MAIN FEED DOG
AUXILIARY FEED DOG
SCREW

SCREW

DIFFERENTIAL FEED BAR

b ek ok ek ek

DIFFERENTIAL FEED DOG
SCREW

BLOCK

GUIDE/FEED BAR

SCREW

DD b b etk

GUIDE (LEFT)/FEED BAR
SCREW

GUIDE/FEED BAR OIL SEAL
OIL SEAL

GUIDE/FEED BAR OIL SEAL

[ N L

N

SCREW

X X X X X X is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 78~86.



13 ) LX5200 Series

LX3200 Series LX32153216-04 %ﬁ? ( @ LX3200 Series

L Except LX3215+3216-04

LX3200 Series

LX3215:3216-04 % & {
Except
LX3215+3216-04

1.X5204-82 %I <
Except LX5204-82



T 4 2445

* =Rl B5EARR] (Not for sale basically )

REF.
NO.

PART NO.
waES

273000-92
7023

273001-92

273002-92
4533

271001
4538

240235-92
4547

273003

308036
273006
179712-05
179713-05
7021

XXXXXX

7013
210756
210757
XXXXXX

1227
210758
179341-15

7023

7213

XXXXXX
273012
7173
273008C
273009

7019
273010
7019
240324
273007

7019
300248

bR RESEN HYSHD

XXX NX N NXFN

™
3

=

LN N =
AN AN

VIR VI I VR G VIR IR T VR
NNEE NG
2 = =

AN 37 AN
= Ay Ay

111NN

<
3

BB

X% B X X NNTE XN
LN NN RN NN GEH NG NNNUN
FN=N oo CE N N N\VUHE N\ oF a&F \
2= NHf@ B2 HO H 4=

BN
X Ob X

BH KHAARE -+ HHSRH
\4.

AN

=

B I

XXXXXXWB7—21R_—=uTq,
78~86 DT — /38— Y RTHRL TS,

w

2 X e

—

o

KNIFE DRIVE MECHANISM

NAME

CONNECTION
SCREW
CRANK
CRANK
SCREW

PIN

SCREW

COLLAR

SCREW

UPPER KNIFE LEVER

SCREW

PIN

UPPER KNIFE CLAMP
UPPER KNIFE CLAMP
SCREW

UPPER KNIFE

SCREW

ANGLED UPPER KNIFE
ANGLED UPPER KNIFE
ANGLED KNIFE

SCREW

ANGLED UPPER KNIFE
WASTE GUARD

SCREW

SCREW

KNIFE/THICK
KNIFE CLAMP

LOWER
LOWER
SCREW
LOWER
LOWER

KNIFE HOLDER
KNIFE HOLDER

SCREW

CLAMP
CLANP

GIB

GUIDE/LOWER KNIFE HOLDER

SCREW
SPRING
PLATE

SCREW
WASHER

X X X X X X is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 78~86.

QT.

Pt ek ok b i b pd ek ek ek Y = = ey b e ek ok ek P ek kb Pt b et DD b

et DN b b

==



LX3215°3216-04
LX5214-54/443 % <

@ Except
LX3215-3216-04
LX5214-54/443

LX5214-43
Except LX5214-43




PRESSER FOOT MECHANISM

REF. PART NO.

NO. BB E B % B NAME QT.
1 274038 v - LEVER 1
2 7060 Bitx*xYy/ M10 SCREW 1
3 274008 S EVA RS S SPRING 1
4 274009 S AT STOPPER 1
5 7020 Y2V /M4 x10 SCREW 2
6 7175 Y32V /M5 X2 4 SCREW 1
7 4805 AAFTYEFEMS NUT 1
8 274006 Va4 LINK 1
9 274004 v - LEVER 1

10 274003-92 A F — COLLAR 1
11 4534 FRrT /M6 X1 4 SCREW 1
12 274005 2 Y NX SPRING 1
13 274002 T BUSHING 1
14 7020 2T/ M4x10 SCREW 1
15 274001 W #Hrs SHAFT 1
16 2740004 #ilzh PRESSER ARM 1
17 208549 E i ¥ PIN 1
18 4543 kXY /M4 X 4 SCREW 1
19 202451 Fx—-—vAYE- CHAIN CUTTER 1
20 7008 2T /M3 X4 SCREW 1
21 274018A92 &+ N ¥ — HOLDER 1
22 7013 ¥xT /M3 5 %X 8 SCREW 1
23 2T74033A 74 v H—H—-F FINGER GUARD 1
24 274020 Ak w N - STOPPER 1
25 7009 Y2V /M3 x5 SCREW 1
26 7008 ¥V /M3 x4 SCREW 1
27 274019 L RANE S FLAT SPRING 1
28 5089 TxY/C3X5., 45 SCREW 1
29 274011-91 # x & PRESSER BAR 1
30 208773 238 AN S SPRING 1
31 274014A Wz ADJUSTING SCREW 1
32 274016 v — LEVER 1
33 7171 B xY /M4 SCREW 1
34 274017 > I RVARE S SPRING 1
35 274010 A+ wIN - STOPPER 1
36 7019 ETxY /M4 x8 SCREW 1

—35—



36



5 mt%EE (1) LUBRICATION MECHANISM (1)

* =JERl fR5=AT] (Not for sale basically )
REF. PART NO.

NO. BB EF & NAME QT.
1 274505A91 & v 7 PUMP 1
2 211618 A - LA - WORM WHEEL 1
3 5060 k2T /C8 X4, 5 SCREW 2
* 4 2T4506A IR X PUMP BODY 1
* 5 212978-91 v - 4% — (W) & ROTOR (INSIDE) SHAFT 1
* 6 212981 o-%- (#) ROTOR (OUTSIDE) 1
* T 212982A AR PLATE 1
8 7012 ¥xJ /M3 5 X 6 SCREW 3
9 209410 7957 CLANP 1
10 1170-1 ETxTY/7C4x10 SCREW 1
11 3091 ARy C4 NUT 1
12 209408 Za4nE - (W) FILTER (INSIDE) 1
13 209409 2140 - () FILTER (OUTSIDE) 1
14 4529 EFxY /M4 Xx16 SCREW 2
15 200136 # F JOINT 1
16 240328 #FE XY SCREW 1
17 202199 2957 CLANP 2
18 240334 Fa2—-74XT7X55H TUBE 1
19 274512 # T JOINT 1
20 240020 ow 7 0 RING 1
21 7021 (XY /M4 X1 2 SCREW 1
22 303448 B & WASHER 1
23 274542-91 WwE T & (M) OIL DISTRIBUTOR COMPLETE 1
*24 274543 VI OIL DISTRIBUTOR 1
25 210214 B PLUG 2
26 7023 EXTY /M4 XxXx16 SCREW 1
27 303448 A & WASHER 1
28 202199 25 7 CLAMP 2
29 240327 F a2 -7 4x7x200 TUBE 1
30 200136 # F JOINT 1
31 274541 #FE X SCREW 1
32 202199 25 7 CLAMP 2
33 205763 Fa-—7 OIL TUBE 1
34 200136 # F JOINT 1
35 240328 " F x SCREW 2



..............

2: 2% ¥ — KU 7 b (Standad lift)

3:/7A U T b (High lift)
4:#8/\A4 1) 7 b (Extra-high lift)

el _qmmed
X521 DD/TDD

...............

~

NAYT b BNLYTH
High lift=Extra-high lift

ARGV =FYT b
Standard lift




5 mbERS (2) LUBRICATION MECHANISM (2)

* =[FAI iR5EAA] (Not for sale basically )
REF. PART NO.

NO. & B 5 % B NAME QT.
1 274539 FANYT - OIL SIGHT GAUGE 1
2 274536-91 A 14 v/ (#M) OIL RESERVOIR ASSEMBLY 1
* 3 274537 A 4N OIL RESERVOIR 1
4 51388 XY /H11Xx12 SCREW 1
5 2022874 AR b GASKET 1
6 4531 ExrTYV /M5 X1 2 SCREW 4
7 240339 & & WASHER 4
8 274538 AR v b GASKET 1
9 274540 2R B WORM 1
10 4514 kXY /M5 X5 SCREW 1
11 274516-91 N4 7 (4 ) PIPE ASSEMBLY 1
*12 274513 A PIPE 1
13 202175 8 b OIL WICK 1
14 240097 B PLUG 2
15 4543 kXY /M4 X4 SCREW 1
16 274517A91 N1 7 (M) PIPE ASSEMBLY 1
*17 274514 AN v PIPE 1
18 202175 18 b AR OIL WICK 1
19 240038 B PLUG 1
20 4543 kExY /M4 x4 SCREW 1
21 274517-91 )N« 7 (#) PIPE ASSEMBLY 1
22 274523-91 M F (#) JOINT 1
*23 274518 # F JOINT 1
24 274522 7 =Wk OIL FELT 1
25 204185 o7 0 RING 1
26 7019 2T/ M4 x8 SCREWN 1






REF.

NO.

e
PART NO.
Ha®s

486A9S
486B95S
486C9S
1 503-SA
2 509
3 5476
4 505-SA
5 505ASA
6 380A
7 201252
8 4803
9 381-SA

10 507

11 382-SA

12 7102

13 512

14 4022

15 502-SA

16 504-SA

17 4021

18 4805

19 383-SA

20 4014

21 4803

22 384

23 4012

24 4803

25 233-SA

26 4012

27 4803

28 293A

29 293B

30 293C

31 4012

32 4803

33 527-SA
34 52TASA

35 506
36 4021
37 4805

38 386

3

34

BEXNRRd R
AN
#vvv

DR DNCRN BMBNIDR NUNWNH BCCTER FRIIER BWRHEH

S NNCE
NI

NEN O+ BEIIS
UX\N < B

AN

SE s 3 R
=

‘
'

HUuNHEE
AN
ANANE AN

E AN
IO

N E;eINe

N

- 2
NP N> N+
TXREE =X

FH b
o kR

ShH

<

b e e
N\~

~
rd

I FUFEFEFE O FURT

< <8

3+ &
< N\
- =
N o

N

A - T SAN N Y
4 B

T T T

7
AN

TR Wh O - = TR 2TER

T T

c) —_—~ —— o~ —

b X

AN N |
= X

— e~

“Hwps o

N W

PP

= X

N W

=2 X

— P

>N O

> -

B -

Ol =

KRR

e

3

THREAD STAND

NAME

(5-SPOOLS)

(4-SPOOLS)

(3-SPOOLS)
(LOWER)

THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ROD
WASHER

NUT -

BRACKET
BRACKET

SPOOL PIN
SPRING WASHER

NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
SCREW

WASHER
SCREW
THREAD STAND
JOINT
SCREW

ROD (UPPER)

NUT

BRACKET
SCREW

NUT

THREAD GUIDE BAR ROD
SCREW

NUT

HOLDER

SCREW

NUT

BAR (5-SPOOLS)
BAR (4-SPOOLS)
BAR (3-SPOOLS)

THREAD GUIDE
THREAD GUIDE
THREAD GUIDE
SCREW

NUT

BRACKET
BRACKET
THREAD GUIDE
SCREW

NUT

ROD CAP

-4] —

QT.

w w

Pt b et DN DN b ek ek b DN DD bt pamb b et — 0 W W W

pond b et

Pt et e DO DO = == DD N [ A ) b B

Ptk ek DN DN

B DO DN

(=Y

e DD DO Pt b pet ek DD DD = = B DO pDOTOTOT Ot (32145 I o —

=

b

DO OO U1 =t et



— 7 IR 35mm A

| Special washers for a table 35mm thick

9‘-




FIRR IR TTE &
REF. PART NO.
NO. B & &5 % W
1 276010 B 1 #
2 179483-05 7 v ¥ = > d &
3 206336 $EEF Y b
4 205467 2R =Y -
5 4575 KL kM8 X 45
6 240304 LRl
7 276002-UA > 2 - % — ( k)
8 276003-UA > 2 —%— (F)
9 4904 AXY (L) /3. 5
10 276004 W A4 4
11 4109 XY/ M4exX10
12 240104 % &

43—

PARTS FOR SEMI-SUBMERGED INSTALLATION

NAME

REST BOARD
CUSHION RUBBER
NUT

SPACER

BOLT

WASHER
WASTE CHUTE
WASTE CHUTE
SCREW
BRACKET

SCREW
WASHER

QT.

[ - -~

b QD b b P

B bO






IR R EFTE R

REF.
NO.

PART NO.
meES

276010

179483-05
7237
7236

202700

4816
276012
4575
240304
4808

276013A
4575

240304
4808
4512

276014
4109
240104
276002-UA
276003-UA

7013
167066

Basaam N

PR OH
KNG VNBRISE BRIcER BHSsSSD

~
£d

BH CVUEBHSE RSB

K

T H

U UYEB-F YEB-%Y

N %N N\

G
=
w

W
\
L,
o

<

3 AN

AN

/M

- X
AN
2 X

= =2 =2
oo\,
X =2

>
X

|

b

X

PARTS FOR FULLY-SUBMERGED INSTALLATION

NAME QT.

REST BOARD
CUSHION RUBBER
BOLT

BOLT

WASHER

= —
WLWLW= O, [3 ) B - N

NUT
PLATE
BOLT
WASHER
NUT

PLATE
BOLT
WASHER
NUT
SCREW

GO DO DO DO =

BRACKET
SCREW
WASHER
WASTE CHUTE
WASTE CHUTE

et O3 O

SCREW
WASHER

W w



Hi#& L (Plain seaming) 4 h

LX5204-01-02
LX5214-01-03+03C3
M03-M03C3 y,

LX3215:3216
-01°02:03

@ SW=3-4mm
@ SW=5-6mm

g LX3215°3216-02A )




HRE&E() SPECIFIC PARTS (1)

* =R WK5EAH] ( Not for sale basically )
REF. PART NO.

NO. & EB 5 % & NAME QT.
1 XXXXXX M PRESSER FOOT 1
2 XXXXXX # xR PRESSER FOOT FINGER 1
3 277126 MmE W FABRIC GUARD 1
4 1231 E¥xTU,/C1x3. 4 SCREW 1
5 211600 # M By UNCURLER 1
6 5030 Txy/C1 x2 3 SCREW » 1
7 XXXXXX #x (#) PRESSER FOOT COMPLETE 1
8 7013 YxvY /M3, 5 X8 SCREW 1
9 208958-B ¥ oot xy /C3 SCREW 1

10 212499-B B e PIN 1
11 5409 Ay b C3 NUT 1
12 212498 5 0y F LATCH 1
13 274028 2 YNz SPRING 1
14 3153 + v b NUT 1
15 208531 S FABRIC GUARD 1
16 5030 Txvy/C1x2.,. 3 SCREW 1
17 274022 2T UNZR SPRING 1
18 7009 TxTY /M3 X5 SCREW 1
19 274026A 724 v H—H—-F FINGER GUARD 1
20 7008 T2V /M3 X 4 SCREW 1
21 274021492 T IV ¥ — HOLDER 1
212 7013 Y2y / M3, 5 X8 SCREW 1
23 274023 S RVAR S SPRING 1
24 7009 XY/ M3 X5 SCREW 1
25 2T74025A 74 v H = = [F FINGER GUARD 1
26 7008 2TV /M3 X4 SCREW 1
27 XXXXXX # x PRESSER FOOT 1
28 211919 Bt e PIN 1
29 211918 2T UNX SPRING 1
30 3150 AAaAFv F/C1 NUT 1
31 211920 AT TEY PIN 1
32 211915 B PRESSER FOOT FINGER 1
33 211916 # PRESSER FOOT FINGER 1
34 211917 A ) BRACKET 1
35 5089 ¥ xY/C3%Xx5, 45 SCREW 1
36 300248 B & WASHER 1
XXXXXXWBY—=IR—=YTd, X X X X X X is one of the gauge parts.

78~86 HDY — U~ R THEREL T EI W, 47—  Please confirm the correct part by the gauge parts lists on pages 78~86.



k&L (Plain seaming) LX3215+3216-04




HEHEM2) SPECIFIC PARTS (2)

REF. PART NO.
NO. BB B B % ®m NAME QT.
1 210530A9U0 KR M+ ( # ) THREAD TENSION COMPLETE 1
2 208447-UA W F F+ v b POST NUT 1
3 208448 5 F = v bk SPRING BUSHING 1
4 208450-UA 3 I CupP 1
5 210319 W Fm TENSION DISC 2
6 208449 7 x W F FELT 1
7 5082A W+ C65bH SCREW STUD 1
8 201086A JE# N () SPRING (MEDIUM) 1
9 210531-9U KR i F (M) THREAD TENSION COMPLETE 1
10 201068 E#NF ($H) SPRING (LIGHT) 1
11 XXXXXX B (M) PRESSER FOOT COMPLETE 1
12 7013 T2/ M3. 5 x38 SCREW 1
13 208958-B Koy xy/C3 SCREW 3
14 277108 MmBm FABRIC GUARD 1
15 202875 K & WASHER 1
16 5157 TxY/C3x4, 5 SCREW 1
17 274024 T UNZX SPRING 1
18 7166 BT /M3 SCREW 1
19 274027A 724 v H - H—-F FINGER GUARD 1
20 7008 FxTY /M3 X4 SCREW 1
21 210337 E  IWAYES SPRING 1
22 273009A T XRE LOWER KNIFE HOLDER 1
23 270513C 75 v CRANKSHAFT 1
24 275030A K # THREAD EYELET 1
25 240302 AN — Y - SPACER 1
XXXXXXWBY¥—=2—=YTT, X X X X X X is one of the gauge parts.

78~86 HDHY — U/ — Y RTHEEL TS W, — 49— Please confirm the correct part by the gauge parts lists on pages 78~86



#25| Z (Blindhemming)
LX5205-12

(18)

/2

Q@

#— 2 7 (Serging)
LX5203-22

#Z%E\> (Turn down hemming)

LX5204-32R2

Ve




HHERMA3)

* =[5HI IR5EAH] (Not for sale basically )

REF.
NO.

PART NO.
wHeEs

210685
210680
210681

5184
201191

3044
210682
5053
210683
210684

2906
7020
201252
210691
210690

5088
167066
205361

5057
210689

5157
2430
2905
137142
210692

1206
201211C91
205835

5299
303312A

303313
XXXXXX
XXXXXX
210584

5030

210585
XXXXXX
XXXXXX
277126

1231

211600
5030

N
NE I T

ERcRAE ®

SENEH

WMUSE S+ ey
AN
Q| T

ST N TR

HH HWHN

AR 1 2NN

N
aml N T =

WMNEHEN THNENY BB NN

CHESI ¥ FUdMG

\&

FTURH ¥ IHBYY
N&E U

AR AN
N
aX\ a
(S NNt

<
NEEEN =
@] @] |

Al
-~

Q

X wEs

HE HBFHE FEFEY MR E NBEBEH BHAE
NE \H

N¥H O NEBHHEH NHHH

3
Oy o

AN

XXXXXXBY—91—UTY,
78~86 HDY — P/ — Y RTHERL T HEIW,

FONAN QX< <

D
X

B

X [T a§ - -

AN

X

X w X

B

=

Ll \°)

v b

SPECIFIC PARTS (3)

NAME

CLOTH GUIDE BRACKET ASSEMBLY

CLOTH GUIDE BRACKET

HINGE/EDGE GUIDE BRACKET

SCREW
SPRING

NUT

STOPPER
SCREW

PIN

FLAT SPRING

SCREW

SCREW

SPRING WASHER

CLOTH GUIDE COMPLETE
BRACKET

SCREW

WASHER

CLOTH GUIDE
SCREW :
ADJUSTING PLATE

SCREW
SCREW
SCREW
WASHER
STOPPER

SCREW

FOLDER COMPLETE (40MM)
AUXILIARY PLATE

SCREW

REGULATOR

FLAT SPRING

PRESSER FOOT
PRESSER FOOT FINGER
UNCURLER

SCREW

WASHER

PRESSER FOOT
PRESSER FOOT FINGER
FABRIC GUARD

SCREW

UNCURLER
SCREW

X X X X XX is one of the gauge parts.

b pmd  ped pd ek [ S U O — [ W — el et =) et et =t DN DD Pk b ek ek ek [l s T G Pk ek ek b ek

b

Please confirm the correct part by the gauge parts lists on pages 78~86.



LX32153216-42

B4 ELY (Shirring) LX5214-43

LX5214-43

LX3215-3216-42 @




ERER M)

REF.
NO.

PART NO.
weEs

275514-91

275515
7022

240332
7191

210947
1206
275516
7160
204888

4806
210945
5328
210946
1206

275517-92
7021
208447-UA
208448
210940

204091
5082A

210944

275518
4806

275520
240320
275521
202522
207045

240323

206225
1457-1

210955
5029

212435
212436
7099
202433
4806

275522
179765-15
7164
240104
275523

7022
210961
7012
137906
275524

275525
200098
270035B

ERNHEE HXNHANrT ®

AR N

N~
-y

F<ERE RIEH

h::J

~
rd

GEEYY HEFTH BFRERV

BEp I |

RN O VEHSRIE NEREtJ

NN Y

~
-

AN
I R 2 SNV

N T B

~
-

D B RN N

~
-

FBRNIF BX /Y

!

JEpPI S S

T B v

O <

Gluss @

AN

a
4

200 ANE BN TAN
HETI\NF N\ N\

>y Y% p>

&

~
-

FOoNTH O NN N

AP

|
T

Kz

N

(VAN
N7 Q

N AN

32

NEERVAN EOUSES N N\ W
- N\ =2 @)

NN
= =

N
<

@} Q| -

T2

- N\ M
AN
=

22

23

=
NS

1

5 X 6

NAME

SHIRRING ATTACHMENT COMPLETE

BRACKET
SCREW
SPACER
SCREW

FLAT SPRING
SCREW
BRACKET
SCREW
SPRING

NUT

STOPPER
SCREW

FLAT SPRING
SCREW

SPRING GUIDE
SCREW

POST NUT
SPRING BUSHING
SPRING

WASHER
SCREW STUD
WASHER
LEVER

NUT

BRACKET
SPRING
SHAFT
RING
WASHER

SPRING
COLLAR
SCREW
WASHER
SCREW

CABLE

CABLE SUPPORT
SCREW

WASHER

NUT

LATCH
NUT
SCREW
WASHER
BRACKET

SCREW
CLOTH GUIDE
SCREW
WASHER
BLADE

BLADE
WASHER
CLOTH PLATE

SPECIFIC PARTS (4)

— DO DD = DD Pk d ok pud [T - N B b=t DD b Ptk ks ok ok ok b b kb ok Pt b DD bt e OO = b DD b

b



E & HLY (Shirring)

LX5214-43 LX3215°3216-42

F=7{F13 (Attaching tape)
LX5214-53+53C3+54




HAER&D5) SPECIFIC PARTS (5)

REF. PART NO.

NO. & B F # ) NAME QT.
1 XXXXXX o PRESSER FOOT 1
2 211600 W B iR UNCURLER 1
3 5030 rxy/C1x2.,. 3 SCREW 1
4 274025 74 v H - H—-F FINGER. GUARD 1
5 XXXXXX ## T PRESSER FOOT 1
6 7013 rxTY /7 M3. 5 x 8 SCREW 1
7 208958-B o4y /C3 SCREW 1
8 212499-B B ¥ PIN 1
9 5409 AAFY F/C3 NUT 1

10 212498 5 v F LATCH 1
11 274028 * YU N % SPRING 1
12 3153 + v b NUT 1
13 208532 M (e ¥HWH) PRESSER FOOT FABRIC GUARD 1
14 5030 rxIv/C1x2, 3 SCREW 1
15 274022 VYN % SPRING 1
16 7008 2TV /M3 X 4 SCREW 1
17 274026 74 o H - H - F FINGER GUARD 1
18 7009 T/ M3 XDH SCREW 1
19 275542-91 5 — 7 &M (M) TAPE GUIDE ASSEMBLY 1
20 275510 F—-—7&RAN TAPE GUIDE 1
21 7066 B xY /M4 SCREW 1
22 210307 R EE WASHER 2
23 275511 F-T7TRN TAPE GUIDE 1
24 211267 F—78"Y TAPE TAKEUP 1
25 208735 R FABRIC GURAD 1
26 1333 ¥ xY/C1 X4 SCREW 1
27 XXXXXX #H PRESSER FOOT 1
28 XXXXXX # K PRESSER FOOT FINGER 1
29 211600 # T M Bh MR UNCURLER 1
30 5030 Ty /C1x2, 3 SCREW 1
XXXXXXW7r—o8=UTd, X X X X X X is one of the gauge parts.

78~86 HDOY — V18—V K THER L T I, —_ 55— Please confirm the correct part by the gauge parts lists on pages 78~86.



5 —7ft13 (Attaching tape)
LX5214-54

Ny U % 5 2 (Backlatching)
LX5204-82

B




BEHERA(6) SPECIFIC PARTS (6)

REF. PART NO.

NO. BB B 5 & B NAME QT.
1 210530A90 & F+ (4 ) THREAD TENSION COMPLETE 1
2 208447-UA W F F+ v b POST NUT 1
3 208448 5 F v b SPRING BUSHING 1
4 208450-UA = I CUP 1
5 210319 Wrm TENSION DISC 2
6 208449 7 =Wk FELT 1
7 5082A W, CH SCREW STUD 1
8 201086A E#w Nz () SPRING (MEDIUNM) 1
9 210531-9U0 ¥ ¥ (#4) THREAD TENSION COMPLETE 1
10 201068 EwN (H) SPRING (LIGHT) 1
11 211941 JE 8 /N % SPRING 1
12 XXXXXX Hx PRESSER FOOT 1
13 XXXXXX #xm PRESSER FOOT FINGER 1
14 277126 ME) W FABRIC GUARD 1
15 1231 vxY/C1x3 4 SCREW 1
16 273008F FTXAAH LOWER KNIFE HOLDER 1
17 270037C yaZxA7v—-—+F (i) CLOTH PLATE (NARROW) 1
18 271010A A+ # (8T ) BRACKET 1
19 XXXXXX §t NEEDLE PLATE 1

XXXXXXEr—v/X—=UTd, X X X X X X is one of the gauge parts.

78~86 HDM — V8 — Y R THRL T HE W, 57— Please confirm the correct part by the gauge parts lists on pages 78~86.



#7332 (Option)

LX5203- 22

LX5204-01,02,32R2

LX5214-01,03,03C3,53,53C3,54
M03,M03C3,M53,M53C3

LX3215 _

LX3216 01,02,03,04,42

LX5200 Series @ﬁj

1X3200 Series | 21

— 58 J—



LER FABRIC EDGE GUIDE

REF. PART NO.

NO. BB & B &5 & NAME QT.
1 210685 ER TS b (M) CLOTH GUIDE BRACKET ASSEMBLY 1
2 210680 ERTZ37 v b CLOTH GUIDE BRACKET 1
3 210681 v v/ %#$ 7T 5% v+ HINGE/EDGE GUIDE BRACKET 1
4 5184 B2y /C5H SCREW 1
5 201191 my % SPRING 1
6 3044 AAFYEF/SCH NUT 1
T 210682 X by N= o STOPPER 1
8 5053 ¥xT/C4 x4, 8 SCREW 1
9 210683 BAt & PIN 1

10 210684 L RANE S FLAT SPRING 1
11 2906 Y32V /C4X%Xx2, 6 SCREW 1
12 7020 XY/ M4XxX10 SCREW 1
13 201252 IN X SPRING WASHER 1
14 210686 EREG (M) BRACKET COMPLETE/EDGE GUIDE 1
15 210687 L EHRE BRACKET/EDGE GUIDE 1
16 5088 AAXY/C4xT. 5 SCREW 2
17 167066 & WASHER 2
18 1202 ¥xv/C4Xx17 SCREW 1
19 167066 & WASHER 1
20 204667 =) EDGE GUIDE 1
21 201233A % E R EDGE GUIDE 1



thsarm (2% 81)

PLAIN SEAMING(2-NEEDLE)

LLX3200 Series

F=UN=URIBEER

GAUGE PARTS
CONSTRUCTION CHART

LX3215 LX3215
Lx3216'01/222(K) Lx3216'02/223(K)
| I I 1
NGXSW NGXSW NGXSW NGXSW NGXSW NGXSW

2X3 277514P30
2X4 277514P40

3X3 277515P30

3X4 277513P40
3X5 277513P50

2X3 277514R30
2X4 277514R40

3X3 277515R30

3X4 277513R40
3X5 277513R50

1.25 = +

277323-13
277324-13  277318-13

P

1.25 «+ =

1.6 -~

i

277323-16
277324-16

B

1.25 v

277318-13

277326-13

1.25 4 +~

&

277325-13

1.25 -+ ~

1.6 + ~

277326-16

277325-16

1.6 -

]
NGXSW NGXSW
2X3 21717 3X3 277118
2X4 217117 3X4 277118

3X5 277118




LX3215 1 /220(K)

LX3215 45 /923(K)

LX3216 LX3216
NG NG
2 277026-92 275030 327702792 275030
B 2, |
3 7
IS
\\4 M \ii
i I
! f
—NG — - NG
LX3215 LX3216
777014A 48 277010 #2
&H——— E&?
277015 277018
=
-01/222 -01/222K
-02/223 -02/223K
[ oriza | 21078 20229
l l | 1
| | |
{ | |
| | |
| | T
| | |
| | | |
) -
l
ok R ) AR I G 1)
PLAIN SEAMING PLAIN SEAMING
(EXTRA LIGHT FABRIC) (LIGHT FABRIC)
S
LLX3200 Series COMMON PARTS
O, —EmsE
OVERLOCK NEEDLE GUARD CHAINSTITCH NEEDLE GUARD
277007 277004 277008 277006

)




e

F—IN—Y RFEE R

V)% LX3200 Series  GAUGE PARTS
SMALL FOOT CONSTRUCTION CHART
(GOOD FOR CORNERING)
LX3215
Lx3216-02A/223
| l
NGXSW NG XSW NGXSW

2X3 277514R30
2X4 277514R40

3X3 277515R30

3%4 277513R40
3X5 277513R50

277323-16
277324-16  277318-13

P

277326-16

277325-16

!

1.6~ =

NGXSW
2X3 211907
2X4 211907

NGXSW
3X3 211909
3X4 211909

NGXSW
3X5 211910

- (2 —




LX3215 554/223

LX3216 |
NG NG
2 277026-92 275030 3 277027-92 275030
]
b 2 b
M
i
[
!
NG
[
L.X3215 LX3216

277014A #8 277010 #2

-

uﬁ?

277015 277018
— =
202527A 202295
HkE R ()
NED AR

PLAIN SEAMING
(MEDIUM FABRIC)

SMALL FOOT
(GOOD FOR CURVING

J— 63 —




Ho§dH (2% it)
PLAIN SEAMING(2-NEEDLE)

LX3200 Series

7= IN—="URFIMEER

GAUGE PARTS
CONSTRUCTION CHART

LX3215 LX3215
Lx3216 0>/233(K) LX3215 63/333(K)
]
| 1
NGXSW NGXSW NGXSW NGXSW
3X4 277517R40 3X4 277517R40 5%5 277516 R50 5X5 277516 R50

3X5 277517R50

5%6 277516 R60

1.6 TT
AN

277328-16

277327-16

1.25 =+ =

277318-13

18

277330-16

3

1.6+

277329-16

277118

— 64—



LX3215 LX3215
oo 6-0|3/233(K) 2 16-03/333(K)
|
L 1 ]
NG NG
3 277027-92 275030 5 277028-92 275030
B B
T
!
i
i ne
l L I I |
I - |
LX3215 LX3216 LX3215 LX3216
277014B 8 277010A #5 277014A #8 277010 #2

2

2
—

I

P
—

277015 277018
=
03233 103/233K
08833 -03833K

B 201121A 2norss | 202295
| I | f
| | |

| | |

| | |

| | |

| | J

| | !

I R — -

HeSEH ol )
PLAIN SEAMING
(MEDIUM FABRIC)

MR E (PR )
PLAIN SEAMING
(MEDIUM FABRIC)




k2 F PLAIN SEAMING
E4EY A SHIRRING

LLX3200 Series

T—=TN=YRIEEER

GAUGE PARTS
CONSTRUCTION CHART

LX3215 LX3215
Lx3216'04/435(K) Lx3216'42/233(K)
| | |
NG XSW NGXSW NGXSW
5X5 277520R50

5X5 277524 T 50
5X6 277524T 60

3IX4 277521 R40
3X5 277521 R50

5X6 277520R60

277334-16 277331-16
2773382727:37_2:77318 13 273516 277seels e T
: P31 B = i
jg # fg BEp - 2 - g z
T = s l
- !
277339-25 277336-16 ‘ 277333-16
= b j M—
NGXSW NGXSW NGXSW
5X5 277122 3X4 277120 5X5 277121
5X6 277122 3X5 277120 5X6 277121




LX3215 44 /435(K)

LX3215 45 /933(K)

LX3216" LX3216
l |
NG NG NG
5 277029-92 275030A 3 277027-92 275030 5 277028-92 275030
b B
l .
i ! of
NG -+ NG
l I J
LX3215 L.X3216 LX3215 LX3216
277014 #1 277011 #3 277014B # 277010A #5
& =L LH—D @55£F9
277015 277018-C 277015
\.
-04/435 -04/435K -42/233 -42/233K
"7/ - e
I | N ‘ [ -
I | | I I I
I | I I I |
I | 7 | I I
| | ”// | | [
I | | ! | |
R S ST -
k& A (1 4 1) LAHG B GES )
PLAIN SEAMING SHIRRING

(HEAVY FABRIC)

(LIGHT FABRIC)




= N="Y R

HEam (14 8t) )
PLAIN SEAMING(1-NEEDLE) LX5200 Series GAUGE PARTS
CONSTRUCTION CHART
LX5204-01/223(K) LX5204-02/233(K)
SwW SW
3 277500P30 3 277504R30
4 277500P40 4 277504R40
5 277500P50 5 277504R50

277300-16F 277303-16F
277301-16F  277318-13 277304-16F  277318-13
Rl S aitls
277302-16F 277305-16F

g

16~

201230C

od

1
L%
J

SW

3 210370 7
4 210371 #2
5 210371 #2




LX5204-01/223(K) LX5204-02/233(K)
179630-92  275019A
¥
277010 #2
277015
-01/223 -01/223K ~02/233 -02/233K ow ow
e ————r———— 3201127 4 202295
201121A Il_ 210755 | 202295 {_ 201121A I‘— 210755 | 5 202295
(1
| | | I | | |
I | | | | I
| | I | | I
I | | I | |
| I | | I I
| | | | | |
L1 . — el °
HOAER (R )
— PLAIN SEAMING
PLAIN Hé?ﬁ\%{c ‘ (LIGHT FABRIC)
(EXTRA LIGHT FABRIC)
. HEERS
LX5200 Series COMMON PARTS
- ™
277005 277004
\ Y,




F—=YN="YRIEKE

A (2% &) .
PLAIN SEAMING(2-NEEDLE) LX5200 Series GAUGE PARTS
CONSTRUCTION CHART
LX5214-03/333(K) LX5214-03C3/333(K)
LX5214-01/233(K) LX5214-M03/333(K) LX5214-M03C3/333(K)
NGXSW NGXSW
2X3 277505P30 2X3 277505R30
2X4 277505P40 2X4 277505R40
2X5 277505R50

277303-16F
277304-16F  277318-13

ééggfﬂ 38

1.25 = +~

277305-16F

g

1.6 - +

e

201230C

SwW
SW SW 3 210503 #s
3201396B 4 201310A 4 210374 M7
5 210374 #7

d 4




LX5214-03/333(K LX5214-03C3/333(K)
LX5214-01/233(K) LX521 4-hll03!3338K) LX5214-M03C3/333(K)

NG
2 277022-92 2750198

& 3

j—g-NG

2770108 #6 277010A #5
277015 LX5214-M03-M03C3

-01/233 -01/233K

03403C3/333  -03-03C3/33K

-MO3*M03C3/333  -M03-M03C3/333K

[ 202295

| 201121A i 210755 ' 1

1

| r |

| r |

LRra

( 1

| I |

| | | sl

L )
Mok (B S bk A (9 4 1) HoBEH (I 4 )
PLAIN SEAMING PLAIN SEAMING PLAIN SEAMING
(EXTRA LIGHT FABRIC) (MEDIUM FABRIC) (MEDIUM FABRIC)




#51H BLINDSTITCH HEMMING T N="YRIELE

#—9M SERGING LX5200 Series GAUGE PARTS
TE#8H TURN DOWN HEMMING CONSTRUCTION CHART
LX5205-12/223(K) LX5204-32R2/233L(K) LX5203-22/233(K)

SW SwW SwW
3 277500P30 1.5 277502P15 5 277504R50
4 277500P40 6 277504 R60

277300-16F 277315-16F 277303A16
277301-16F  277318-13 277301-16F  277319-13 277304-16  277318A13
;,_gi,gggu :%:EED ;gytgg@
277302-16F 277305-16
4
i3 3
201152 - 202798

SW SwW SW

3277115 #0 1.5 205525 5 210371 #2

4 277103 #M1 6 210372 #3




LX5205-12/223(K) LX5204-32R2/233L(K) LX5203-22/233(K)
179630-92 275019A
]
5
¥
277010 #2 2770148 #9
a? OH—
277015
-12/223 -12/223
-22/233 -22/233
ooz “saRa/ask -
|[_ 201121A -{_ 210755 | )
| | |
| | |
| | |
| | £ |
| | |
l | | !
N
-7 GEA ) #EyH CGEE ) N5 (EE )
SERGING BLINDSTITCH HEMMI TURN DOWN HEMMING

(LIGHT FABRIC)

(LIGHT FABRIC)

73-

(LIGHT FABRIC)




L 4T J=TN=Y RIBEER

F—71tH LX5200 Series GAUGE PARTS
SHIRRING CONSTRUCTION CHART
ATTACHING TAPE
) LX5214-53/333(K) LX5214-53C3/333(K)
LX5214 4|3/ 333(K) LX5214-M53/333(K) LX5214-M53C3/333(K)
,;;);SZWU.’)OSRM r;(;();S;vnsof,Rso
2X4 277505 R40 X4 277505R40

2X5 277505R50

-
—
“

:

277306-16 277303 16F
277307-16 27731813 277304-16F  277318-13

1 : F

33% ;3 VT AR
L 27730816 277305-16F

J o=

SwW 277112
3271124

4 277124

sw

3 277159 #22
4 208651

5 208651

Gl




LX5214-53/333(K)

LX5214-43/333(K) LX5214-M53/333(K)

LX5214-53C3/333(K)
LX5214-M53C3/333(K)

NG
2 277022-92 2750198

y
—~+i- NG

277010A #5

=L

277015

1 X5214-M53-M53C3

-43/333 -43/333K
-53-53C3/333  -53-53C3/333K

r 201121A T 210755

Y I

202295

S E) H (chIE 4 1)
SHIRRING
(MEDIUM FABRIC)

T 7R E L)
ATTACHING TAPE
(MEDIUM FABRIC)

A LGRS )
ATTACHING TAPE
(MEDIUM FABRIC)




F—=711H P ZACE 21t 1575
nNy7497R LLX5200 Series GAUGE PARTS
ATTACHING TAPE CONSTRUCTION CHART
BACKLATCHING
LX5214-54/443(K) LX5204-82/233(K)
i
[ 1

NGXSW NGXSW Sw

2X3 277505 R30 2.5X3.5 277508R35 3 277532-30

2X4 277505 R40 2.5%4.5 277508R45 4 277532-40

2X5 277505R50 5 277532-50

277351-16F
277352-16F

27731813

277303B16F
277304A16F  277318-13

277305A16F

1.6 ~ ~

21

277111 277114
(—
SW SW SW
3 277159 #22 3.5 277105 #7 3 277115 #10
4 277104 #6 4.5 277105 #17 4 277103 #1
5 277104 #16 5 277103 #11

&




LX5214-54/443(K) LX5204-82/233(K)
1

| |
NG NG
2 277022-92 2750198 2.5 277023-92  275019C 179630-92 275019A
g%' S W é; W
= & &
H ﬂl‘ i
ik Lt ¥
—+~ NG A ne
I ]
|
277011 #3 277010 #2
= G;Eségij

277015

54/443 54/443K -82/233 -82/233K
- T T T T r"—'—“— I sw SW
202295 201121A 210755 3201127 4 202295
: 201121A | 210755 l ° | | 5 202295
| 1
| | | | | |
| | | | s
’ _____ 1 1 o L 1 4
77 R UL L) 1357557 (M)
ATTACHING TAPE BACKLATCHING

(HEAVY FABRIC) (LIGHT FABRIC)




LX3200 Series

LX3200 Series

GAUGE PARTS LIST (1)

=T NR—=IFE (1)

| _ ! ! _ s
_ Z6-120LL2 _ | i v e
&_ w wo 0£05.2 _ 800242 _ 800L.2 v00L.L2 100112 562202 __ SSL012 vizL102 € buzzz/io .AM_—vumx._
— | T
._ 26-020LL2 ; 4
€
(43Q10H 1aN) _ _ Hv3d LNOH4 dv3y | LNOH4 J4INA 3INX MS ON .
| H"3a10H | S = 4INX 03ds/
31033N N9 | 333N advyno agyno HIMOT Q3N1ONY Lvid 3505 JdAL INIHOVI
av3dHL | "y 31033N HOLILSNIVHO 371a33N ¥O0THINO J4INY H3ddn
T . 8 | ] ® | @ | ¥xd | YX#& T
Bk e = 1 LKL . i M
e el S A - BN kT f =
_ _ h 0s s
| EL-STELLZ | -
_ gL1LL2 _ oqaﬂmtn ¥ £
81022 slolLe 8 # vrioLle 7 Z# oloLLe (er-gieLee) | (er-vzesse) 7 €1 -£28LL2 om%_mtw L e Axvﬁ«:o.ﬁwv«nﬁ
_ £1-9Z€L.L2 _ " or  « v
Lz -
_ _ _ 0edy15212 £ ¢
| = |
434001 H3d0oO1 H3Qv3aYds H3d0O1 'SSY Loo4d 904 _ 904 alele} | 'SSVYDoa 3Lvid Ms N "03ds/
HOLILSNIVHO H3MO1 | H3ddn | H3ddn H3SS3ud a3ad ‘4410 g a33d 'xnv Q334 NIYIN _ @334 NIV 31033N 3I9NVYD 3dAL INIHOVIN
L e - o L - A _ B
I~ P
=\M=VEEZ | ML tmnghﬂu‘ ‘ =\ =7 _ _E,H& Em_m:ﬁwm _ m;%&ﬁ _ ﬁﬁmmmﬁm _ E:@amﬁ 425 G4 f\z
M@ WW M» mu = hﬂ G mw AM@U R
R




LLX3200 Series

LX3200 Series

GAUGE PARTS LIST (2)

=T N—IYFK(2)

| S
z6-L20LL2 | | 4 €
1§ | . £22/vZ0-91ZEXT
ant 080522 | ooz 800.2Z 0022 100222 62202 vieszor e | o
[ v
26-9202.2 2
£
s
26- 120022 m v £
L (M)ezz/zo-912ZEXT
ot 080622 . ) 900212 80022 00222 100422 562202 cc2012 VIZI102 £ Pt
1 4
28-020LL2 z
£
[rEyy—— uvay INOH4 uvay INOHA 34NN 34INX Ms | oN .
e [ AN | W oo
QvaHHL 31033N HOLILSNIVHO 31033N XO0THIAO 34INY 83ddn 39nvo
% ] [T} ® _ ] <& | X y
€3 — YK G~— 7
1 AR B4 EREE= B ~ KT “ b
016112 05 <
o1-sZELLZ
OVMELSLLZ v ¢
806112 . £22/vZ0-9126X]
81022 s10L2 84 vrloLz | ZH# 010022 (e1-818222) | (91-vZelLz) | ©OL-£26Ll2 | OEMSISLLIZ £ Pt
91-90z£112 or v
106112 z
0EHPISLLZ £
o5 « B
o1-SZELL2
8LLLLZ OVHELSLLZ v £
810222 610222 84 vrloLzz | z# owoLsz (e1-81EL22) | (01-v262l2) | ©OL-E26LL2 | OSHSISLLZ £ gnau\uommvunx._
oL-92£1.2 or « v
Lz z
0EHPLELLZ £
, . Ms | oN .
434001 434001 H3QV3HdS ¥3doo1 SSV 1004 Doa 504 voq ssvY 0a aLvid 0ads/
HOLILSNIVHO HIMO1 H3ddn H3ddn H3SS3Yd @334 4410 | Q3IA'XNV | aQIFANIVIW | 0333 NIVW 31033N 29nv0 3dAL INIHOVIN
—\/—NER —\ /=1 —&RNLET —\ /=17 (B¥) Tebf ROX(EE Sl ebatri:| YWYRAOEE (B RA¥E piat 4 ~—4 YoM

J 5 ¢

I % & 8§

<8

...79_



GAUGE PARTS LIST (3)

LX3200 Series

- R—v% (3)

LX3200 Series

| z6-szoLLz S 5 -
Rewwo £505.2 | goouz 8001.2 v00.L2 100442 562202 §5L012 vigoz o bueeeseo AM __VN £xa
26- 120112 v €
9
| z6-sz0LL2 _ “ IR R
S -
\.N..V_Aa £506.2 | o012 800212 v00LL2 100422 $62202 52042 V121102 Dieez/eo- alzex
oa < (st)
28- 120112 _ _ €
_ | _ v
(@3T10H 1A — dvay | INoud ['TED INoud | 34INY 341N MS | ON .
31033N 3aino ke auvno auvno bl QFONY W o o
QvaHHL 31033N HOLLLSNIVHD 31033N ¥O0THIA0 oot 34INY H3ddn 39Nv9
: e et o 5 — e .
g . e El.. ricd L ¥xdg |  Yx&k | e Z
# i i EARE Bl /— vXT | & | =

§ % %8 1 \ ¢/

_80_

] | |
BL1LL2 oL -826LL2 _ 0SHO1GLL2 s | & | .
810442 s10.L2 8k YPLOLLZ | 2Z# OLOLIZ — (€1-81eL22) | (81-BZELLZ) | ©L-1ZELIZ _I i ...-..-ﬁ S e o8 gnmn\no.m__vunx._
811422 91 -0EELL _ | ovuLisLLE v | €
i o - 9 | “
6LLLLE 91 - 6ZELL2 s el <
| | 0SH9152.2 s ~
810222 Sl0L4z | e# @YIOLIZ | SH VOLOLIZ o (e1-8leszz) | (o1-82822) | OL-s28202 | 0 o e e gnnu\no%v«nﬁ
| . 05w s
8lLLLZ 01-086LZ | | I ¢
OVMLISLIZ v
|
834001 ¥3dOOT ¥3av3Yds ¥3doOo1 ‘SSY 1004 500 000 50a ‘$sv ©0a a1vid MS | ON "03ds/
HOLILSNIVHD H3IMo1 Y3ddn ¥3ddn H3SS34d Q334’340 | 03IAXOV | 03IIAINIVA | @33 NIVW 31a33N R 3dAL INIHOVIN
ES | | —S6NLYT | S-AE | (BTe | BOREE | @0R@M | ue®0%E | () E6EE Ar o %

g 7 = O & 8 28 &




LX3200 Series

LX3200 Series

GAUGE PARTS LIST (4)

Y & (4)

JN—"

~

’

—

9
26-820L.2 DA -
S
vl ¥ 0£06.2 1  9OOLLZ B00LLZ Y0042 L0002 | sezzoz 51012 VIZLL0Z 4 Oheezzy-sizexa
1zx 00 _ . (s1)
28- 120212 - g
v
9 _

R_wu V0£05.2 26-620L12 90022 800.L2 Y0022 100222 600LLZ zoo11Z 000222 s Oisevivo-91zex
fole] S (s1)
(43G10H 1aN) . dvad ANOH4 CLEL] LNOH4 EETLY J4INX ms N .

F1033N 3ane Ja3am SeRv S SNy H3MOT 919NV LY 2UALINHOVH
avagHLr | T . ;ﬁ| 37033N HOLILSNIVHO ~ 31033N ¥001H3A0 _ 34INX H3ddn 3snvo -
I B | g B | | T Y KE | Y Xk , T o
& e ooy KL 12—, 7
ol i 4 B | EREE ER—F eXT “ A
T T
00« 9
\ 1210z ol -€EELLZ (81-266222) | o1-1880228 |— 5
05H02SLL2 G )
8lOLLZ |  SL0LLZ 64 GVIOLIZ | SH YOLOLLZ |——— (e1=giErs2) ———o — | Obeezizy Amvanﬁ
1 0S ” S
ozl 9l -BEELLZ (s1-seeLs2) | o1-veELLZ £
ovM 125222 v
09« 8 .
o-810222 S10LL2 4 vioLz | €4 1ioLL2 zzILLE cz-secLsz | (e1-BieLl2) | lsz-seell?) | sz-188002 b — ] g Onser/vo Amvanﬁ
05L¥2SLIT B
! Ms | ®N
H3doo1 434001 H3av3uds 434001 "$SV 1004 9od 504 voq 'SsV D0a 3Lvid "0ads/
HOLILSNIVHO HIMOT H3ddn Y3ddn y3ssaud Q3343410 | Q333°XnY | QIIINIVW | @334 NIVW 31@33N 25V 3dAL ANIHOVIN
—\ /=R —\ /=L —&0NLET =M= | (B¥) Tt L [eFalil £ BHA¥Ee _ YRBARE (B BO¥E .25 2Ly K
i

<8




LX5200 Series

LX5200 Series

e

GAUGE PARTS LIST (1)

% (1)

JN—>

-
-_

I |
| “ S
I 68 _ i 562202 —
|  1zxoa W6105.2 26-0€06L1 $00..2 S00LL2 $52012 viZ1102 14 - OIEEZ /20 - ¥0ZSXT
| | 1 e e e} S
| | m 1zZ1102 £
4 I r| o = b = o LN
63 _ ’
1z % 9 @6lossz | 26-z20LLT ¥00LL2 S00.L12 562202 $52012 viziez  |-— 2 ONEeZ /10-¥12SX1
! £
_ S
Rmxuoo V610522 | 26-0E8BLL ¥00LL2 S00.L.2 $62202 55.012 viziioz v - OEezz /10-¥02SX
m “ £
I T T
(43Q10HIAN) | o0 uvau INOY4 Ny | 33N 3IN MS | SN "03ds/
| ey AN | 33033N 4 gamor IR e 39nVO 3dAL INIHOVW
_ avadHL | advno 31033N L 34INXY H3ddn
- .| T ! ; B S A— e L
_ \ _ . _ ® | | _¥XB CxXde | _ 4
_ 3 “ BeERE _ B =i _ KA “ v XT WM
T m _ 05 » s
|z 1E01Z _ _ -- - - — _
S10442 z# olL0LLZ | 00£Z10Z | 48L-S0ELLZ | (EL-BIELLZ) 7 (491 -v0ELL2) | 481 -E0ELLZ or # v - ez /20 - vozSXT
_ \# 0LEOLZ | [ OEH¥0SLLE £ |
m VOIEL0Z w | oy« v
S102.2 o4 go10LL8 ——— —— 0082102 | 48L-S0£Ll2 | (e1-BIEZlZ) | (d91-vOELl2) | deL-£OELE bt — 2z 0Oieez /10-y1zsx1
g96£102 i H | 0EdS0SLL2 | €
- =i 1S T —— .l L. o o + J e R I - B
| _ _ o5« S
| ZH# LLEOLZ | | e Kt
S102.2 | Z# oloLLZ 2082102 | d491-20ELLZ (eL-8LELL2) | (491-10ELL2) | 491 -00€LL2 v « ¥ - Oteze /10- p0ZSXT
“ | l# 0l£01Z “ 0£d00S./2 €
i _ : ms ON .
H3doo H3d40O1 | HIONI4 1004 1004 504 500 200 SSV D0q 3Lvid A 03ds/
H3aIMOo1 H3ddn H3SS3Hd H3SSaAMd Q334 ‘441 a334d ‘xnv Q334 NIV a33d NIvW 31033N IoNYD 3dAL INIHOYIN
—\ /=L — /=T | W Tt Taf BAYEFE g Ealri;f H HWYRAFE | (BIROEE Wi G~—4 MM
| |

<8

- 82 —



LX5200 Series

LX5200 Series

e

GAUGE PARTS LIST (2)

J 3 (2)

N—"

~
—_—

bos
L # T (Meee
12 % 50 9610622 26-2201L2 00222 500222 562202 ssL012 V121102 4 z I6OEON - 125X
£
S
Rmxaoo 9610522 26-220L.2 00222 500222 $62202 ss2012 vizL10zZ v z | ODeee/com-rizsx
£
A R
S
LL# _ T Oleee
12X 9a 96105.2 26-220LL2 ¥00L.2 500222 562202 §s2012 viziioz v Z JEOE0 - 126X
£
S
Rmx*oo 4610522 26-220LL2 00222 500222 $62202 ssl012 V121102 v z Oiece/co-¥1zsx
£
34INX
(43070H 1aN) HIATOH wvay LNOYA 241N =l w"c.,_c_ MS ON -53ds/
a3y 3dins 31033 43IMO1 = — 3dAL INIHOVW
av3dHL advno 31a33N IINM H3ddn
7 | I X | YX#E
Y XL (= z
3 Bk BiS 813 = KT & pe
J
0s ” S
L# YIE0LZ i v | Giees
¥E0L12 SH# VOL0LLZ 00£2102 491-50e222 | (EL-81€L22) | (d91-¥0£LL2) | d9L-€O0ELLZ | OF « v z IEOSON - #125X7
S# £05012 0£4S052.12 £
0s s
1# Y1801 e
ve0LL2 SH# VOL0LL2 00£Z102 491-50e222 | (e1-81E222) | (d91-vOEL22) | dOL-€0ELL2 | OV v z | Dheee/cow-rizsxd
S# £0S012 0£HS05..2 £
0s 4 S
L# Y1E0LT A y | T Tt OEes
S10L12 s#votozz | 00£Z102 491-508L22 | (e1-81€Ls2) | (d9L-¥OELL2) | 49L-€OELLZ | OF 4 | ¥ 2 18080 - ¥1ZSX
_ | s sosoiz h _ 0£HS052L2 £
m | m 05 S
| L# vlEOLZ ! | e e
SL0LLZ | SH YOLOLLZ 00€2102 d81-50eL22 | (€1-8LEL2Z) | (d9L-POELLZ) | 4BL-€OELLZ | oY « v 4 OleEe/co - r1Z6XT
| — ! o
_ | o# gosoiz _ _ 0EHS0S2.2 3
m ! _ . Ms | ©N )
Y3d001 H3d40oO1 | HIDNI4LOO4 |  Lood 04 50d 904 SSY 50a awvid L 03ds/
H3IMO "3ddn i H3SSAMd H3SS3Hd [(EEEREEI] @334 'xnv Q334 NIVW | G334 NIVA 31033N I9n0V0 3dAL ANIHOVI
N —— — _ e — _—u —— ———— e - S .|]I_ — e - e e e R ——
—\ /=1L =\ =T i WTdt _ Tt BOF@EEZ WOFES W¥BAFE | (BRO¥EE :tatd =L M
1 -

I @ ™ & 878

ot

- 83 —



LX5200 Series

LX5200 Series

GAUGE PARTS LIST (3)

Y (3)

TIN—"

H—

_ _ __ | v _
| hw_.wwn_ g6l0s.2 26-220LL2 vooLL2 s00LL2 562202 §Gl0L¢2 viZLioe — Z OEEE /E¥-¥12ZSXT
i €
r m |—-ﬂ 1 — 5 e = = T e l'\“ () R AN
i | szxoa | Y¥BMOSLZ | 26-0866L} yioide B | T | ¢ vietioe SY T L jzwze-vozsxa
__ _ | 9
hNe.v—A WD Y6L05.2 26-0£96.L1 vooLLZ S00.LL2 662202 | §G.01¢e viziioe e - (M)eee /zZ-£028X
|
| S
B A | _ & T
____.NOX#UQ v6lL0SL2 26-0E96.L1 vooLLE s00LL2 | S62zZ02 6G.012 viegiioe ] - {M)ezz /z1-5s0ZSX
[ (y3a710H 10N [ 34INX 33INM MS | ©N _
31033aN aaine | Mmmm__mu v si]!imuman_ i mm%ﬁm_._ a31onv 1v14 mn_iomm__u_w\osz
QvaHHL auvno 31033N B 34INY H3ddn 30Nvo
— — T - T T || ~ v
| It BRI B2 % < . | rxs Ll . LQ K i e
_— or ¥
| SlolLLE S# vol0LLle P vyeLLLe 81 -BOELLE (er-gLELLE) { 91-20ELL2) 9L -90eLl2 4 (M)eee /ey -rirzsX
_ | | 0edsos.Lie €
Ml SiLoLLe Z# oloLLe G2SS02 86.202 481 -20€LL2 (eL-8LELLE) (491 -10€222) 481 -GleLle Sid2osiie Sl - O.:._MNnNN_NM»QONmXI_
Ef 2LE0LE 09 " 9
S10L12 6# grloLLE ———— 66.202 91 -50€LL2 (erveieLze) | ( 81-v0€LL2) QIVEOELLZ o — - (M)E€Z /zT -£02SXT
Z# LLEOLE 0SHP0S2.2 S
LI# EOLLLE oY ” 4
SL0LL2 e oloLle ———— 325102 491 -20€Ll2 (E1-81ELL2) (491 ~ 10€L22) 491 -~-00€L.2 R R L e - Oezz /Z1 -s02SX
ol# SLILLZ 084005L.2 £
434001 H3d0O1 | HIONI4 1004 1004 50a 90a v0a ‘SSVY H0q 3lvid MS | ON "9ads/
¥3mMo1 | H3ddn | Y3ISS3IHd Y3SSIHd @334 ‘4410 Q334 °'XNY | G333 NIVW | a33d NIV 31033N 1°nvo 3dAL ANIHOVIN
S L Rl .— lllllllll - — - S [N R e e e
—\ /=11 —\—UT _ W T Tebt BHOXEE B (2 ¥aiy YR EE (B BO¥E .4et 3 2L | oy

o




LX5200 Series

LX5200 Series

e

GAUGE PARTS LIST (4)

J 3R (4)

JIN—"

~
-

“ S
L # ~ o (M)eee
1Z% 540 9610542 26-220LL2 P00LLZ S00LL2 _ $62202 §52012 vizitoz | v | 2 IEDESN - $1Z6X
£
S
Rmxwoo g96106.2 26-220LL2 v00LLZ S00L.2 $62202 $52012 vizioe v Z (NEEE/ESN - ¥1Z5XT
| €
] s
# _ . (Meee
12 % 2 96105.2 26-220LL2 v00..2 S00LL2 562202 SS2012 vigiloz | v 2 I60£6 - $126X7
€
S
Rmxuo a 96105.2 26-220LL2 v00L.lZ 500442 S62202 66012 viziioz v 4 Oeee/es-p1zsxl
€
(43Q10H 1aN) YIAT0H uvay INOH4 231N omu_zx 34INA MS 9N 534S/
10338 3aino 31033N ——+  ¥3amol 19NV Ve I zenve 3dAL ANIHOVI
QvauHL am«.._u,ﬂ._ommz I 34INX 43ddn B e R ‘
- ] rxg | ¥X&
=18 270 UKL — — =L °H
8 B EE YRT =
g \ A J / %
© ) \
05 # S
159802 ( ) ) B o B Meee
ye0LL2 S# VOL0LLZ zLLLe 491 -S0€L22 EL-81E222) | (d9L-¥OELLE d01-g0eL22 | OF « ¥ T IEOESIN - ¥1Z5X7
zTH 651212 0£YS05LL2 €
0s S
158802 e
ve0LL2 S# V0L0LLZ zLLLe 401 -soesL2 | (e1-8L€222) | (491-v0ELL2) | 491 -€0ELL2 or 14 z (MeEE/ESN-¥1ZSXT
Z2H BSLLLZ 0EHS05222 €
0s S
156802 ( ) 1 S R (M)eee
SL0LL2 s#votolLz | [{§¥¥ k- 491 -S0eLL2 €L-8LEL/2 491-¥0€222) | 491-€0€LL2 oy a vy oz IEOLS - ¥126X
| Z2H BSLLLE _ 0€HS052.L2 3
_ 05 S
159802 i [ T
s10LL2 S# WolLoLLZ ziLLLe 4081 -S0€ELLZ (e1-g1e222) | (d491-v0ELLE) | 491-£0€L.2 o« 4 4 ONEEE/ES-FLESXT
ZZH BSLLLZ | [ 0EHSO0SLLZ £
! i Ms | ON .
434001 434001 HIONI4 LO04d loo04 50d | 504 { 90d SSY ©0a 3ivid > ST 03ds/
H3IMO1 H3ddn “ HISS3Hd H3ISS3Hd a334 '44ia | 4334 'Xnvy Q334 NIV Q334 NIVIN 37d33N I9NYD 3dAL IANIHOVIN
_ - S I I—— 4 W .” SN —— FL 1 o SO g ks - S B . -
—\/=AL | =M= UT W Tk _ Tei BO¥EE ElEEaliii] 3 WYHAFE | (BEOEE iz It 77 pearl
| i

S| <}
S

_85_



LX5200 Series

LX5200 Series

GAUGE PARTS LIST (5)

=S — Y (5)

1
S
6 # 562202 L
1z 0a V610S.2 26-0E96.1 00,22 S00L.2 sslole viZ102 14 - Ol)eez /28 - ¥0ZSX1
! _ 1Z1102 €
_ _ | sy
| 06L0sLZ 26-£20L.2 i se
_ | st
.-.m_. “A M a $00.L2 s00LL2 w 562202 552012 viziioz S N ery/vs-rizsxi
a6105.2 26-220LL2 _ v 4
€
4
m (43Q70H 1aN) Y3aT0H Wvay 1NOuS 241N 34INX w..ﬁw_ MS ON ‘53dS/
FigzaN | 3ame | 530580 NETH 319NV L 39nv5 3dAL 3NIHOVW
N I avagHir | "7t ayvno 31933N . { 34INX H3ddn = -
. % ] [T} ¥xdg [ ¥x&
e - — t [i— 7
= Bek S &84 AT KL ! KT i—A EH
_ _ _ o5 S
“ [ vi# eorLz ” |
s10LL2 Z# 0l0LLZ _, vLLLLZ 491YS0ELLE (er-81eLL2) | (detvroeLse) | deigeoesse or v - (W)eeZ /z8 - ¥OZSXT
— |
_ | o siiLLeE F 0€-2€5.22 €
. _ _ Sy w SV
I Li# sorLLe i oo — 1 g2
_ SEYB0SLLZ S'E
S10L22 €4 Ll0LLE [ e 491-85€222 | (€1-BIELLZ) | (d91-2S8LL2) | 491-1S8LLT 05 S ONery/vs-vizsx
OL# POLLLE | i ! R
| ! oy« 14 4
. . .8 -~ S 1 | e S
! 22H 6SLLLT 0€HL0S222 €
1
| | 4 MS ON .
4340017 H3d001 | H3DNI4 LOOd 1004 904 200 204 | SSVY H0od J1vd A B 03dS/
HIMo1 H3ddn H3SS3Hd H3SS34d («EEEREET] Q334 xXnv Q334 NIVIN 7 a334 NIV 31033N I5NVYO IdAL INIHOVW
| S R S - | EETo P e - S S = S I B
—\ /=1L =\ =T W Tehf Tebd BRO¥EE BOZGE# NYPOFE | (B ROFE 425 =L U

I @ = & 8.8

<8

_86_






INDEX

NO. NO. NO. NO. NO.
PART NO. PAGE REF. PART NO. PAGE REF. PART KO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF
DCX27 % O 82 | 1208 53 7 1 45654 27 18 | 7010 31 10 | 7062 13 10
DCX27 % 9 83 | 12086 53 15 | 4572 8 10 | 7010 31 38 | 7082 13 28
DCX27 % 9§ B4 | 1227 33 21 | 4573 31 48 | 7011 9 3 | 7086 7 338
DCX27 # © 85 | 1231 47 4 | 4574 5 20 | 7012 37 8 | 7086 27 6
DCX27 # 9 88 | 1231 51 40 | 4575 43 5 | 7012 53 48 | 7086 55 21
DCI27 #11 78 | 1231 57 15 | 4575 45 8 | 7013 31 34 | 7077 7T 21
DCX27 #il 79 I 13338 55 28 | 4575 45 12 | 7013 31 37 | 7082 18 2
DCX27 #11 83 | 1467-1 53 33 | 4803 41 8 | 7013 33 17 | 7082 13 23
DCI27 #11 84 | 2430 51 22 | 4803 41 21 | 7013 35 22 | 7082 13 296
DCX27 311 85 | 2905 51 23 | 4803 41 24 | 7013 45 21 | 7084 7 38
DCX27 #11 88 1 2008 51 11 | 4803 41 27 | 7013 47 8 | 7000 53 38
DCY27 #14 80 ! 2008 59 11 | 4803 41 32 | 7013 47 22 | 7102 41 12
DCX27 %14 81 | 3044 51 6 | 4803 41 8 | 7013 40 12 | 7102 141 12
DCX27 #14 84 | 3044 58 8 | 4803 41 21 | 7013 55 6 | 7102 241 12
DCX27 #21 81 | 3081 37 11 | 4803 41 24 | 7017 5 23 | 7110 31 40
233-84 41 25 | 3150 47 30 | 4803 4127 | 7017 5 25 | 7110 31 42
233-84 41 25 | 3153 47 14 | 4803 41 32 | 7017 13 8 | 7114 19 20
233-54A 41 25 | 3153 56 12 | 4803 41 8 | 7017 13 12 | 7119 17 28
2034 41 28 | 4009-HC 113 | 4803 41 21 | 7017 13 14 | 7120 17 34
2034 41 28 | 4012 41 23 | 4803 41 24 | 7017 27 13 | 7120 17 39
2034 41 28 | 4012 41 28 | 4803 41 27 | 7018 5 28 | 7150 17 18
283B 41 29 | 4012 41 31 | 4803 41 32 | 7018 7 13 | 7150 21 21
293B 41 29 | 4012 41 23 | 4805 31 15 | 7018 7 39 | 7180 58 ]
293B 41 26 | 4012 41 26 | 4805 35 7T | 7018 T 48 | 7181 20 27
293C 41 30 | 4012 41 31 | 4805 41 18 | 7018 20 38 | 7183 18 17
293C 41 30 | 4012 41 23 | 4805 41 37 | 7018 5 30 | 7184 53 43
293C 41 30 | 4012 41 28 | 4805 41 18 | 7019 5 34 | 7185 19 14
3804 41 8 | 4012 41 31 | 4805 41 37 | 7019 7 27 | 7185 18 35
3804 41 6 | 4014 41 20 | 4805 41 18 | 7019 ] 7 1 7186 48 18
3804 41 6 | 4014 41 20 | 4805 41 37 | 7019 15 6 | 7187 27 8
381-84 41 9 | 4014 41 20 | 4806 53 11 | 7019 15 12 | 7168 23 17
381-84A 41 9 | 4021 41 17 | 48086 53 25 | 7018 19 4 | 7188 25 28
381-8S4A 41 9 | 4021 41 38 | 4808 53 40 | 7019 19 T | 7170 1112
382-SA 41 11 | 4021 41 17 | 4808 45 10 | 7018 19 8 | 7170 19 2
382-84 41 11| 4021 41 36 | 4808 45 14 | 70180 18 186 | 7170 19 22
382-S4 41 1t | 4021 41 17 | 4818 45 8 | 70180 19 24 | 7171 36 33
383-S4 41 19 | 4021 41 38 | 4821 7 43 | 7010 19 27 | 7172 7 23
383-84A 41 19 | 4022 41 14 | 4904 43 8 | 7018 18 28 | 7173 33 28
383-S4A 41 19 | 4022 41 14 | 5029 53 35 | 70189 18 31 | 7174 21 11
384 41 22 | 4022 41 14 | 5030 47 6 | 7019 27 2 | T174 23 11
384 41 22 | 4109 43 11 | 5030 47 18 | 7019 33 31 | 7175 35 6
384 41 22 | 4109 45 17 | 5080 51 35 | 7018 33 33 | 7178 5 11
386 41 38 | 4510 21 35 | 5030 5t 42 | 7018 33 38 | 7180 7 19
388 41 38 | 4511 3 10 | 5030 55 3 1 7018 35 38 | 7181 53 5
388 41 38 | 4512 4515 5030 56 14 | 70180 39 28 | 7213 33 25
488468 41 | 4514 9 11 | 5030 55 30 | 7020 5 31 | 7238 45 4
488488 41 | 4514 23 20 | 5053 51 8 | 7020 7 41 | 7237 45 3
488498 41 | 4514 20 11 | 5053 59 8 | 7020 9 20 | 7238 31 18
486B0S 41 | 4514 39 10 | 5057 51 18 | 7020 9 20 | 8421 21 39
486B0S 41 | 4523 9 24 | 5060 37 3 | 7020 35 5 | 137108 27 ]
486B9S 41 | 4529 37 14 | 50824 49 7 1 7020 35 14 | 137142 51 24
486C9S 41 | 4531 25 8 | 50824 53 22 | 7020 51 12 | 187908 53 48
486C98 41 | 4531 38 6 | 50824 57 7 1 7020 50 12 | 187088 45 22
486C0S 41 | 4533 17 6 | 5088 51 18 | 7021 5 14 | 187068 51 17
502-S4 41 15 | 4533 21 8 | 5088 59 18 | 7021 5 32 | 187068 58 17
502-SA 41 15 | 45338 23 7 | 5088 35 28 | 7021 29 32 | 187088 59 19
502-SA 41 15 | 45338 23 19 | 5088 47 35 | 7021 33 15 | 176008-05 17 22
503-S4 41 o 4533 25 13 | 5138B 39 4 | 7021 37 21 | 179107-05 5 4
503-84 41 1o 45338 25 15 | 5167 49 18 | 7021 53 17 | 179129-05 21 28
503-S4 41 I 4533 29 25 | 5157 51 21 | 7022 5 2 | 179130-05 21 29
504-S4 41 18 | 4533 31 13 | 5184 51 4 | 7022 21 3 | 178138-01 21 22
504-SA 41 18 | 4533 33 5 | 5184 59 4 | 7022 23 3 | 179137-05 21 23
504-S4 41 18 | 4534 31 7 | 52824 11 7 1 7022 53 3 | 179160-05 25 4
505-S4A 41 4 | 4534 35 11 | 5299 51 28 | 7022 53 46 | 179160-05 25 17
505-SA 41 4 4535 5 21 | 5328 53 13 | 7023 7 42 | 179180-05 31 26
505-SA 41 4 4535 28 8 | 5400 47 11| 7023 17 2 | 179202-25 28 34
505454 41 5 | 4535 28 9 | 5400 55 9 | 7023 21 2 1 179341-15 33 238
505484 41 5 | 4538 17 4 | 5476 41 — 70238 23 2 | 179483-05 43 2
505484 41 5 | 4538 28 3 | 54786 41 3 | 7023 33 2 | 179483-05 45 2
508 41 35 | 4538 33 7 5478 41 3 1 7023 33 24 | 179498-92 27 18
508 41 385 | 4541 B 5 | 7008 717 | 7028 37 26 | 178630-92 82
508 41 35 | 4541 8 23 | 7008 15 3| 7025 7 11 | 1798830-92 84
507 41 10 | 4543 3 7 1 7008 15 8 | 7033 21 38 | 170830-92 88
507 41 10 | 4543 5 18 | 7008 27 15 | 7035 17 25 | 179712-05 33 13
507 41 10 | 4543 7 4 7008 27 17T | 7038 20 14 | 1797138-05 33 14
509 41 2 | 4543 7 7 1 7008 35 20 | 7039 21 87 | 179785-15 53 42
508 41 2 1 4543 13 4 | 7008 35 26 | 7041 21 5 | 200098 53 52
5098 41 2 | 4543 13 8 | 7008 47 20 | 7041 23 5 | 200138 37 156
512 41 13 | 4543 13 21 | 7008 47 28 | 7044 5 7 | 200138 37 30
512 41 13 | 4543 17 9 | 7008 49 20 | 7044 9 28 | 200138 37 34
512 41 13 | 4543 31 24 | 7008 55 16 | 7054 21 30 | 200555 26 20
527-84 41 33 | 4543 35 18 | 7008 5 10 | 7055 23 15 | 201002 3 5
527-84A 41 33 | 4543 36 15 | 7009 19 12 | 7055 25 23 | 201022 17 21
527-84 41 33 | 4543 39 20 | 7009 16 33 | 7058 25 5 | 201022 31 21
527ASA 41 34 | 4545 21 25 | 7000 35 25 | 70586 25 18 | 201037 11 8
527ASA 41 34 | 4546 17 20 | 7000 47 18 | 7058 31 27 | 201088 49 10
527ASA 41 34 | 4547 33 9 | 7000 47 24 | 7058 26 22 | 2010868 57 10
1170-1 37 10 | 4554 17 27 | 7009 55 18 | 7059 28 35 | 201088 i1 10
1202 59 18 | 4554 17 32 | 7010 19 10 | 7060 35 2 | 2010864 49 8
1208 51 28 | 4554 17 37 | 7010 19 18 | 7062 7 30 | 2010864 57 8



201181
201211C91
201230C
201230C
2012334
201252
201252

201252
201252
201252
201252
2013104
2013688
202175
202175
202178
202177

202109
202109
202199
2022874
202205
2022085
202205
202205
202205
202295

202285
202295
202295
202433
202451
202522
202522
202528
2025274
2025717

202700
202709
202875
202875
202875
2040524
204001
204185
204185
204283

204867
204888
205015
205081
205381
205467
205525
205783
205835
208115

208225
208338
207045
208173
208173
208235
208447-UA
208447-UA
208447-UA
208447-UA

208448
208448
208448
208448
208449
208449
208449
208450-U4A
208450-U4
208450-U4

PAGE REF.

NO

—_ w W [SX7)
NNV OWWOWN W= D O

B e DR R WO D WD W

PART NO.

208531
208532
208549
2088651
208735
208773
208658-B
208958-B
208658-B
209408

200409
200410
210044
210058
210057
210122
210129
210130
210214
2103807

210307
210307
210307
210319
210319
210319
210337
2103870
210371
210371

210872
210374
210508
210529-90
210530-6U
210530490
210530490
210531-0U
210531-9U
210584

210585
2105884
2105884
210879
210878
210678
210680
210680
210681
210881

210682
210682
210683
210683
210684
210884
210685
210885
210688
210887

210880
2106060
210601
210882
210755
210755
210755
210755
210755
210755

210755
210755
210755
210756
210757
210758
210940
210044
210945
210048

210047
210955
210861
211287
211301
211388
211526
211528
211800
211800

REF.

~waan

—_ == WD
D~ W@ oL

—— -

o W o
—CT) O AN ED 3 e SN -IDU~ID P O W

(-]

—— —
Ao N == O OWP~I

00— = DD

NO.

PART NO. PAGE REF.
211800 55 2
211800 55 29
211818 37 2
211662 81
211907 79
211908 79
211910 79
2110815 47 32
211018 47 33
211917 47 34
211818 47 29
211919 47 28
211920 47 31
211041 57 11
212435 53 36
2124386 53 37
212498 47 12
212498 55 10
212499-B 47 10
212499-B 55 8
212078-81 37 5
2129081 37 6
21206824 37 7
212087 9 13
2300474 7 52
240012 20 4
240020 37 20
240038 39 18
240039 25 8
2400389 25 19
2400389 31 28
240043 5 15
240062 25 ]
240062 31 186
240007 39 14
240102 21 17
240104 43 12
240104 45 I8
240104 53 44
240110 5 5
240222 18 13
240222 16 34
240235-02 33 8
240209 3 4
240301 5 17
240302 49 25
240303 7 8
240303 31 23
240304 43 [
240304 45 ]
240304 45 138
240305 5 10
240305 7 8
240305 7 15
240305 19 5
240305 19 25
2403086 9 15
240308 17 8
240310 17 23
240311 23 8
240311 31 4
240312 21 18
240813 3 6
240314 20 18
240315 29 17
240317 29 18
240318 31 198
2403189 31 20
240320 53 27
240321 29 33
240323 53 31
240324 33 34
240325 3 8
2403286 13 18
240327 37 29
240328 37 18
240328 37 35
240332 53 4
240334 37 18
240335 8 12
240337 25 24
240338 21 10
240338 23 10
240339 38 7
240340 ] 8
240340 9 18
240343 T 14
250233 7 50
252658 29 37
270008-91 3 9

PART NO.

270010-UD
270011-0D
270012
270013
270014
270015
270017
270018
270019
270022

270023
270024-9U
270026
2700284
270030-UB
270031-UB
270032
270033
270034
270035

2700358
270037
270037C
270042
270043
270044
270045
270046
270047
270048

270049
270081-98
2700814988
270082-SD
270083
270084
270085
270066
270077-UB
270082

2700824
270502
270503
270504AUD
270505
270507-61
270508
270509
270510
2705134

270513B
270513C
271000-62
271001
271001
271001
271002-82
271003
271004-92
271005491

2710084
271007
2710084
271009-62
271010
271010
2710104
271011
271011
271012

2710134
271022491
271500-92
271500-92
271501
271501
271502-92
271503-92
271504
271504

271505-982
271506-81
271507
271510
2715104
2715108
271511
271517-91
272000-92
272002-92

NO.

PAGE REF.
5 6
5 12
5 28
5 27
5 13
7 20
5 22
5 18
7 28
7 85
7 37
5 8
7 40
5 29
7 ]
7 10
7 28
7 28
7 382
7 1
53 63
7 2
57 17
7 3
T 22
7 24
7 25
7 38
3 11
7 18
7 18
3 1
3 2
5 1
5 3
7 47
7 48
7 54
5 ]
T 44
T 45
] 2
'
8 22
8 2t
9 B
] 8
B 27
8 286
8 1
8 30
49 23
17 1
17 3
29 2
33 6
17 5
17 7
17 12
17 17
17 18
17 19
17 156
17 24
19 3
16 23
57 18
19 6
19 28
19 28
19 189
17 14
21 1
23 1
21 4
23 4
21 6
21 7
21 9
23 9
21 20
21 28
21 27
21 32
21 33
21 34
21 38
21 18
23 6
23 14

PART NO.

272500
272501
272502
272503
272504-81
272508-81
272509
272510-91
272511
272512

272513
272514-92
272515
272518
272517
272517
272518
272519
272520
272521

272522
2725238
272524
272525
272528
272527
272528
272529
272530482
272531

272532
2725334
272534
273000-82
273001-92
273002-82
2730038
273006
273007
273008C

273008F
273008
2730004
278010
273012
273500
273501
273502
273504
273505-82

2735074
273500-82
273511-82
273512-82
2740004
274001
274002
274003-82
274004
274005

274006
274008
274008
274010
274011-91
2740144
274016
274017
274018402
2740189

274020
274021482
274022
274022
274023
274024
274025
2740254
274026
2740264

2740274
274028
274028
2740334
274038
274505491
2745064
274512
274513
274514

NO.

PAGE REF.

29

——
0O DU O WL LN —

- DD R DD bt
WmGI0D DO BIO RS D — ~Jw—

—

0O b st
0O W D = OO D

——



INDEX

PART NO.

274518-91
274517-01
274517481
274518
274522
274528-91
274538-91
274587
274538
274538

274540
274541
274542-81
274543
275004
275005
275008
275007
275008
275010

275011
275012
2750138
2750134
275015
275018
275017
275018
2750184
2750104

2750104
2750104
2750184
275018B
2750188
275019B
275018B
2750188
2750108
275018C

275019C
275021
275022
275024
275028
275027
275028
2750280
275030
275080

2750380
275080
2750804
2750304
275031
275032
2750338
275034
275085
2750386

275087
275038
275039
275047
275053
275058
2750589
275510
275511
275514-91

275515
275518
275517-92
275518
275520
275521
275522
275523
275524
275525

2755268-8B
275540
275541
275542-981
278002-UA
276002-U4
276003-U4
278003-U4
278004
276010

A e b e e e e OO
WJWWwWwwwwWwwoP

NO.
PAGE REF.

00 O 0D = DO -
— 00 OO DD OO i CO O = —

-
(-]

- 0o 0O — —
- OO === QO O U QO ~3 =

- 0O 0o
DR 0w —

NO.

PART NO. PAGE REF.
278010 45 1
278012 45 7
2760134 45 11
276014 45 18
277000 81
277004 78
277004 79
277004 80
277004 81
277004 82
277004 83
277004 84
277004 85
277004 88
277005 82
277005 83
277005 84
277005 85
277005 86
277008 78
277008 79
277008 80
277008 81
277007 78
277007 79
277007 80
277007 81
277008 78
277008 78
277008 80
277008 81
277009 81
277010 78
277010 78
277010 80
277010 82
277010 84
277010 86
2770104 80
2770104 81
2770104 83
2770104 84
2770104 85
2770108 82
277011 81
277011 886
277014 81
2770144 78
2770144 79
2770144 80
277014B 80
277014B 81
277014B 84
277015 78
277015 79
277015 80
277015 81
277015 82
277015 83
277015 84
277015 85
277015 886
277018 78
277018 79
277018 80
277018 81
277018-C 81
277022-92 82
277022-92 83
277022-92 84
277022-982 85
277022-82 86
277023-982 88
277028-962 78
277028-82 79
277027-82 78
277027-82 79
277027-92 80
277027-82 81
277028-62 80
277028-82 81
2770208-92 81
277034 83
277034 85
277108 84
277103 88
277104 86
277105 86
277108 49 14
277111 86

R . $# R R R .

NO.

PART NO. PAGE REF.
277112 85
277114 88
277115 84
277115 88
277117 78
277117 79
277118 78
277118 79
277118 80
277119 80
277120 81
277121 81
277122 81
277124 84
277128 47 3
277128 51 39
277128 57 14
277158 85
277158 88

277300-16F 82

277300-16F 84
277301-186F 82
277801-18F 84
277802-186F 82
277302-18F 84
277308-186F 82
277803-18F 83
277803-186F 85
277303A18 84
277303B16F 88

277304-186 84
277304-18F 82
277304-186F 83
277304-18F 85
277304A18F 88
277305-18 84
277305-16F 82
277305-16F 83
277305-18F 85
277305A186F 88

277306-18 84
277307-18 84

277308-18 84
277315-16F 84
277318-13 78
277318-13 79
277318-13 80
277318-13 81
277318-13 82
277318-13 83
277318-13 84
277318-13 85
277318-13 86
277318A13 84
277319-13 84
277323-13 78

277323-18 79
277324-13 78
277324-18 79
277325-13 78

277325-18 78
277326-13 78
277326-16 79
277327-18 80
277328-16 80
277329-186 80
277330-186 80
277331-18 81
277332-186 81
277333-16 81

277334-18 81
277335-18 81
277336-18 81
277337-25 81
277338-25 81
277339-25 81
277351-16F 88
277352-16F 86
277353-16F 88
277500P30 82

277500P30 84
277500P40 82
277500P40 84
277500P50 82
2T7502P15 84
277504R30 82
2T7504R40 82
277504R50 82
277504R50 84
277504R60 84

PART NO.

277505P30
277505P40
277505R30
277505R30
277505R30
277505R40
277505R40
277505R40
277505R50
277505R50

277507R30
277507R40
277507R50
277508R35
277508R45
277513P40
277513P50
2T7513R40
27751 3R50
277514FP30

277514P40
277514R30
277514R40
277515P30
277515R30
277518R50
277518R80
27751 TR40
27751 7R50
277520R50

277520R60
277521R40
277521R50
277524150
277524760
277582-30
277532-40
277532-50
300248

300248

303087
303067
303087
3033124
303313
303448
303448
303448
308038

KO.
PAGE REF.

PART NO.

NO.
PAGE REF.













EPEGASUS
SEWING MACHINE MFG. “F
CO,LTD.

Cat. N0.9624 4. December, 1993
© 1993 PEGASUS SEWING MACHINE MFG. CO., LTD.

First edition ; issued in February 1992 ¥ kR(9924F 2 BEIT)
Second edition ; issued in December 1993 kR (1993 & 12 B¥{7)





